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1.

GENERAL INFORMATION

1.1. Applicant

Actiontec Electronics, Inc.
3301 Olcott St, Santa Clara, CA 95054, United States

1.2. Manufacturer

Actiontec Electronics, Inc.
3301 Olcott St, Santa Clara, CA 95054, United States

1.3. Testing Facility

X

Test Site - MRT Suzhou Laboratory

Laboratory Location (Suzhou - Wuzhong)

D8 Building, No.2 Tian’edang Rd., Wuzhong Economic Development Zone, Suzhou, China
Laboratory Location (Suzhou - SIP)

4b Building, Liando U Valley, No0.200 Xingpu Rd., Shengpu Town, Suzhou Industrial Park, China

Laboratory Accreditations

A2LA: 3628.01 CNAS: L10551
FCC: CN1166 ISED: CNO0O1
VCCI: R-20025, G-20034, C-20020, T-20020

Test Site - MRT Shenzhen Laboratory

Laboratory Location (Shenzhen)

1G, Building A, Junxiangda Building, Zhongshanyuan Road West, Nanshan District, Shenzhen, China

Laboratory Accreditations

A2LA: 3628.02 CNAS: L10551
FCC: CN1284 ISED: CNO105

Test Site - MRT Taiwan Laboratory

Laboratory Location (Taiwan)

No. 38, Fuxing 2" Rd., Guishan Dist., Taoyuan City 333, Taiwan (R.O.C.)

Laboratory Accreditations

TAF: L3261-190725
FCC: 291082, TW3261 ISED: TW3261
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1.4. Product Information

Product Name:

Kinetic VolP Modem

Model No.: T3280V

Brand Name: Actiontec

Wi-Fi Specification: 802.11a/b/g/n/acl/ax
Operating Mode: Master

Accessary

AC/DC Adapter 1#

Model: RD1203000-C55-195MG
Input: 100-240V ~ 50/60Hz, 1.5A MAX
Output: 12VDC, 3.0A

AC/DC Adapter 2#

Model: CDS036-W120U
Input: 120VAC, 50/60Hz, 0.8A
Output: 12VDC, 3.0A

1.5. Radio Specification under Test

Frequency Range:

For 802.11a/n-HT20/ac-VHT20/ax-HEZ20:
5260~5320MHz, 5500~5720MHz

For 802.11n-HT40/ac-VHT40/ax-HEA4O:
5270~5310MHz, 5510~5710MHz

For 802.11ac-VHT80/ax-HES8O:

5290MHz, 5530MHz, 5610MHz, 5690MHz
For 802.11ac-VHT160/ax-HE160:
5250MHz, 5570MHz

Type of Modulation:

802.11a/n/ac: OFDM
802.11ax: OFDMA

Data Rate:

802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n: up to 600Mbps

802.11ac: up to 3466.8Mbps
802.11ax: up to 2402Mbps

Power-on cycle:

Requires 28.69 seconds to complete its power-on cycle

Uniform Spreading
(For DFS Frequency
Band)

For the 5250-5350MHz, 5470-5725 MHz bands, the Master device
provides, on aggregate, uniform loading of the spectrum across all devices
by selecting an operating channel among the available channels using a

random algorithm.

Note: For other features of this EUT, test report will be issued separately.
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1.6. Description of Available Antennas

Antenna Type Ant Port Freq. Band Tx Max Directional Gain (dBi)

(MHz) Paths Antenna For Power | For PSD
Gain (dBi)

PCB Antenna Ant O

PIFA Antenna Ant 1 2412 ~ 2462 3 4.86 4.86 6.49

PCB Antenna Ant 2

PIFA Antenna Ant O 5150 ~ 5250 5.32 5.32 6.19

PIFA Antenna Ant 1 5250 ~ 5350 5.38 5.38 6.19

PIFA Antenna Ant 2 5470 ~ 5725 4 5.64 5.64 6.12

PCB Antenna Ant 3 5725 ~ 5850 5.89 5.89 6.63

Remark:

1. The EUT supports Cyclic Delay Diversity (CDD) mode.

2. The information of EUT was provided by the manufacturer, and the accuracy of the information
shall be the responsibility of the manufacturer.

3. For PSD directional gain calculation refer to FCC Inquiry Tracking Number: 926285.
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1.7. DFS Band Carrier Frequencies Operation

802.11a/n-HT20/ac-VHT20/ax-HE20

Channel Frequency Channel Frequency Channel Frequency
52 5260 MHz 56 5280 MHz 60 5300 MHz
64 5320 MHz 100 5500 MHz 104 5520 MHz
108 5540 MHz 112 5560 MHz 116 5580 MHz
120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz
144 5720 MHz - - - -
802.11n-HT40/ac-VHT40/ax-HE40
Channel Frequency Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz 102 5510 MHz
110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 142 5710 MHz - -
802.11ac-VHT80/ax-HE80
Channel Frequency Channel Frequency Channel Frequency
58 5290 MHz 106 5530 MHz 122 5610 MHz
138 5690 MHz - - - -
802.11ac-VHT160/ax-HE160
Channel Frequency Channel Frequency Channel Frequency
50 5250 MHz 114 5570 - -
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1.8. Test Channel

for this Report

Test Mode Test Channel Test Frequency
802.11ax-HE20 100 5500 MHz
802.11ax-HE40 102 5510 MHz
802.11ax-HE80 106 5530 MHz
802.11ax-HE160 50 5250 MHz
802.11ax-HE160 114 5570 MHz

1.9. Test Mode

Test Mode

Operating under Master mode
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2. DFS DETECTION THRESHOLDS AND RADAR TEST WAVEFORMS

2.1. Applicability

The following table from FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02

lists the applicable requirements for the DFS testing.

Requirement

Operational Mode

Master Client Without Client With Radar
Radar Detection Detection
Non-Occupancy Period Yes Not required Yes
DFS Detection Threshold Yes Not required Yes
Channel Availability Check Time Yes Not required Not required
U-NII Detection Bandwidth Yes Not required Yes

Table 3-1: Applicability of DFS Requirements Prior to Use of a Channel

Requirement

Operational Mode

Master Device or Client
With Radar Detection

Client Without Radar
Detection

DFS Detection Threshold Yes Not required
Channel Closing Transmission Time Yes Yes
Channel Move Time Yes Yes
U-NII Detection Bandwidth Yes Not required

Additional requirements for devices with
multiple bandwidth modes

Master Device or Client
with Radar Detection

Client Without Radar
Detection

U-NII Detection Bandwidth and
Statistical Performance Check

All BW modes must be
tested

Not required

Channel Move Time and Channel
Closing Transmission Time

Test using widest BW mode
available

Test using the widest BW
mode available for the link

All other tests

Any single BW mode

Not required

Note: Frequencies selected for statistical performance check should include several frequencies

within the radar detection bandwidth and frequencies near the edge of the radar detection

bandwidth. For 802.11 devices it is suggested to select frequencies in each of the bonded 20 MHz

channels and the channel center frequency.

Table 3-2: Applicability of DFS Requirements during normal operation
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2.2. DFS Devices Requirements

Per FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 the following are

the requirements for Master Devices:

(a) The Master Device will use DFS in order to detect Radar Waveforms with received signal
strength above the DFS Detection Threshold in the 5250 ~ 5350 MHz and 5470 ~ 5725 MHz
bands. DFS is not required in the 5150 ~ 5250 MHz or 5725 ~ 5825 MHz bands.

(b) Before initiating a network on a Channel, the Master Device will perform a Channel Availability
Check for a specified time duration (Channel Availability Check Time) to ensure that there is no
radar system operating on the Channel, using DFS described under subsection a) above.

(c) The Master Device initiates a U-NIl network by transmitting control signals that will enable other
U-NII devices to Associate with the Master Device.

(d) During normal operation, the Master Device will monitor the Channel (In-Service Monitoring) to
ensure that there is no radar system operating on the Channel, using DFS described under a).

(e) If the Master Device has detected a Radar Waveform during In-Service Monitoring as described
under d), the Operating Channel of the U-NII network is no longer an Available Channel. The
Master Device will instruct all associated Client Device(s) to stop transmitting on this Channel
within the Channel Move Time. The transmissions during the Channel Move Time will be limited
to the Channel Closing Transmission Time.

(f) Once the Master Device has detected a Radar Waveform it will not utilize the Channel for the
duration of the Non-Occupancy Period.

(g) If the Master Device delegates the In-Service Monitoring to a Client Device, then the combination
will be tested to the requirements described under d) through f) above.

Channel Move Time and Channel Closing Transmission Time requirements are listed in the

following table.

Parameter Value
Non-occupancy period Minimum 30 minutes
Channel Availability Check Time 60 seconds
] 10 seconds
Channel Move Time
See Note 1.

200 milliseconds + an aggregate of 60
Channel Closing Transmission Time milliseconds over remaining 10 second period.
See Notes 1 and 2.

Minimum 100% of the U-NII 99% transmission

power bandwidth. See Note 3.

U-NII Detection Bandwidth
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Note 1: Channel Move Time and the Channel Closing Transmission Time should be performed with
Radar Type 0. The measurement timing begins at the end of the Radar Type 0 burst.

Note 2: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 second
period. The aggregate duration of control signals will not count quiet periods in between
transmissions.

Note 3: During the U-NII Detection Bandwidth detection test, radar type 0 should be used. For each
frequency step the minimum percentage of detection is 90 percent. Measurements are performed
with no data traffic.

Table 3-3: DFS Response Requirements

2.3. DFS Detection Threshold Values

The DFS detection thresholds are defined for Master devices and Client Devices with In-service

monitoring. These detection thresholds are listed in the following table.

Maximum Transmit Power Value

(See Notes 1, 2, and 3)
EIRP = 200 milliwatt -64 dBm
EIRP < 200 milliwatt and -62 dBm

power spectral density < 10 dBm/MHz

EIRP < 200 milliwatt that do not meet the power | -64 dBm
spectral density requirement

Note 1: This is the level at the input of the receiver assuming a 0 dBi receive antenna.

Note 2: Throughout these test procedures an additional 1 dB has been added to the amplitude of the
test transmission waveforms to account for variations in measurement equipment. This will ensure
that the test signal is at or above the detection threshold level to trigger a DFS response.

Note3: EIRP is based on the highest antenna gain. For MIMO devices refer to KDB Publication
662911 DOL1.

Table 3-4: Detection Thresholds for Master Devices and Client Devices with Radar Detection
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2.4. Parameters of DFS Test Signals

This section provides the parameters for required test waveforms, minimum percentage of

successful detections, and the minimum number of trials that must be used for determining DFS

conformance. Step intervals of 0.1 microsecond for Pulse Width, 1 microsecond for PRI, 1 MHz for

chirp width and 1 for the number of pulses will be utilized for the random determination of specific

test waveforms.

Short Pulse Radar Test Waveforms

Radar Pulse PRI Number of Pulses Minimum Minimum
Type Width (Msec) Percentage of | Number of
(Msec) Successful Trials
Detection
0 1 1428 18 See Note 1 See Note 1
1 Test A: 15 unique 60% 30
PRI values randomly 1)
selected from the list Roundup 360
of 23 PRI values in [19'106 J
Table 3-6 PRIse
Test B: 15 unique
PRI values randomly
selected within the
range of 518-3066
usec, with a
minimum increment
of 1 usec, excluding
PRI values selected
in Test A
2 1-5 150-230 23-29 60% 30
3 6-10 200-500 16-18 60% 30
4 11-20 200-500 12-16 60% 30
Aggregate (Radar Types 1-4) 80% 120

Note: Short Pulse Radar Type 0 should be used for the detection bandwidth test, channel move

time, and channel closing time tests.

Table 3-5: Parameters for Short Pulse Radar Waveforms
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A minimum of 30 unique waveforms are required for each of the Short Pulse Radar Types 2 through

4. If more than 30 waveforms are used for Short Pulse Radar Types 2 through 4, then each

additional waveform must also be unique and not repeated from the previous waveforms.

Pulse Repetition Frequency

Pulse Repetition Frequency

Pulse Repetition Interval

Number (Pulses Per Second) (Microseconds)
1 1930.5 518
2 1858.7 538
3 1792.1 558
4 1730.1 578
5 1672.2 598
6 1618.1 618
7 1567.4 638
8 1519.8 658
9 1474.9 678

10 1432.7 698
11 1392.8 718
12 1355 738
13 1319.3 758
14 1285.3 778
15 1253.1 798
16 1222.5 818
17 1193.3 838
18 1165.6 858
19 1139 878
20 1113.6 898
21 1089.3 918
22 1066.1 938
23 326.2 3066

Table 3-6: Pulse Repetition Intervals Values for Test A
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Long Pulse Radar Test Waveform

Radar Pulse Chirp PRI Number | Number of Minimum Minimum
Type Width Width (usec) | of Pulses Bursts Percentage of Number of
(usec) (MH2z) per Burst Successful Trials
Detection
1000 -
5 50 - 100 5-20 1-3 8-20 80% 30
2000

Table 3-7: Parameters for Long Pulse Radar Waveforms
The parameters for this waveform are randomly chosen. Thirty unique waveforms are required for
the Long Pulse Radar Type waveforms. If more than 30 waveforms are used for the Long Pulse
Radar Type waveforms, then each additional waveform must also be unique and not repeated from

the previous waveforms.

Frequency Hopping Radar Test Waveform

Radar | Pulse PRI Pulses | Hopping | Hopping Minimum Minimum
: Per Rate Sequence
Type Width (Msec) Percentage of Number of
Hop (kHz) Length
(usec) (msec) Successful Trials
Detection
6 1 333 9 0.333 300 70% 30

Table 3-8: Parameters for Frequency Hopping Radar Waveforms
For the Frequency Hopping Radar Type, the same Burst parameters are used for each waveform.
The hopping sequence is different for each waveform and a 100-length segment is selected from the
hopping sequence defined by the following algorithm:
The first frequency in a hopping sequence is selected randomly from the group of 475 integer
frequencies from 5250 — 5724MHz. Next, the frequency that was just chosen is removed from the
group and a frequency is randomly selected from the remaining 474 frequencies in the group. This
process continues until all 475 frequencies are chosen for the set. For selection of a random

frequency, the frequencies remaining within the group are always treated as equally likely.
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2.5. Conducted Test Setup

The FCC KDB 905462 D02 NIl DFS Compliance Procedures New Rules v02 describes a radiated
test setup and a conducted test setup. The conducted test setup was used for this testing. Figure 3-1

shows the typical test setup.

Radar Test
Signal Generator
O'I.I"IDIJ!Q
Luk 2y
Splitter/ 2-Way
Combiner Splitter/ o (MUalsll'!;r)
Combiner
8
Spectrum
Analyzer . E
(with 10 dB inferal Client
Attenuation) o ol

Figure 3-1: Conducted Test Setup where UUT is a Master and Radar Test Waveforms are

injected into the Masters
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3.

TEST EQUIPMENT CALIBRATION DATE

Dynamic Frequency Selection (DFS) (WZ-SR4)

Instrument Manufacturer [Type No. Asset No. Cali. Interval  |Cali. Due Date
EXA Signal Analyzer KEYSIGHT N9010B MRTSUEO06457 |1 year 2021/07/02
EXA Signal Analyzer Agilent N9020A MRTSUE06106 |1 year 2022/04/13
Signal Analyzer R&S FSV40 MRTSUE06218 |1 year 2022/04/13
ESG Vector Signal Generator |Agilent E4438C MRTSUEO06026 |1 year 2021/10/22
Power divider Marvelous MVE8576 |MRTSUE06259 |1 year 2021/10/29
Microwave Inc.
Woken
Power divider 2-8GB MRTSUE06261 |1 year 2021/10/29
Technology Inc.
Power divider Woken 2-8GB MRTSUE06262 |1 year 2021/10/29
Technology Inc.
Power divider Weinschel 6179 MRTSUEO06567 |1 year 2021/10/29
MXG Vector Signal Generator |KEYSIGHT N5182B MRTSUEO06451 |1 year 2021/07/02
Signal Analyzer R&S FSV40 MRTSUE06218 |1 year 2022/04/13
Vector Signal Generator R&S SMBV100A MRTSUEO06279 |1 year 2022/04/13
Thermohygrometer Testo 608-H1 MRTSUE06222 |1 year 2021/10/25
Client Information
Instrument Manufacturer Type No.
PC HP ZHAN 99 Pro G1M1
Software Version Manufacturer Function
Pulse Building N/A Agilent Radar Signal Generation Software
DFS Tool V 6.9.2 Agilent DFS Test Software
R&S Pulse Sequencer DFS|V 2.0 R&S DFS Test Software
DFS Tool Vv2.2.0.0 Keysight DFS Test Software
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4. TEST RESULT

4.1. Summary

Parameter Limit Test Result Reference
NIl Detection Bandwidth ]
Refer Table 3-3 Pass Section 4.3
Measurement
Initial Channel Availability Check _
] Refer Table 3-3 Pass Section 4.4
Time
Radar Burst at the Beginning of the _
o ] Refer Table 3-3 Pass Section 4.5
Channel Availability Check Time
Radar Burst at the End of the ,
o ] Refer Table 3-3 Pass Section 4.6
Channel Availability Check Time
In-Service Monitoring for Channel
Move Time, Channel Closing Refer Table 3-3 Pass Section 4.7
Transmission Time
Non-Occupancy Period Refer Table 3-3 Pass Section 4.7
Statistical Performance Check Refer Table 3-3 Pass Section 4.8
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4.2. Radar Waveform Calibration

4.2.1.Calibration Setup

The conducted test setup was used for this calibration testing. Figure 3-2 shows the typical test

setup.
Radar Test
Signal Generator
OuwulQ
I—\”_I— 2y
Splitter/ 2-Way
SeA A A Combiner Splitter/
Combiner
S0ohm
Spectrum .
Analyzer Client
{with 10 d3 internal
Attenuation) O'_I'

Figure 3-2: Conducted Test Setup
4.2.2.Calibration Procedure

The Interference Radar Detection Threshold Level is (-64dBm) + (0) [dBi] + 1 dB=-63 dBm that had
been taken into account the output power range and antenna gain. The above equipment setup was
used to calibrate the conducted Radar Waveform. A vector signal generator was utilized to establish
the test signal level for each radar type. During this process there were replace 500hm terminal form
Master and Client device and no transmissions by either the Master or Client Device. The spectrum
analyzer was switched to the zero span (Time Domain) at the frequency of the Radar Waveform
generator. Peak detection was used. The spectrum analyzer resolution bandwidth (RBW) and video
bandwidth (VBW) were set to at least 3MHz. The vector signal generator amplitude was set so that
the power level measured at the spectrum analyzer was (-64dBm) + (0) [dBi] + 1 dB= -63dBm.
Capture the spectrum analyzer plots on short pulse radar types, long pulse radar type and hopping

radar waveform.
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4.2.3.Cablibratio

n Result

Product

Kinetic VolP Modem

Temperature

25°C

Test Engineer

Jake Lan

Relative Humidity

60%

Test Site

WZ-SR4

Test Date

2021/04/28

Test Item

Radar Waveform Calibration

Radar Waveform Calibration

Radar #0

Radar #1 (Test A)
PRI = 538us and the number of pulses = 99

Date: 26 APR 2021 17:13:25

Spectrum T Spectrum T
Ref Level -50.50 dBm  Offset -40.50 d2 & RBW 3 MHz Ref Level -50.50 dBm  Offset -40.50 d2 & RBW 3 MHz
- 0dB @ SWT 300 ms @ VBW 3 MHz - 0dB @ SWT 200 ms @ VBW 3 MHz
O CEEm 152.4 ms|
9 dBr Mi[1] 63.23 dBm
0 m 152.4000 ms|
60 60 1
70 70
0d 0d
90 d 90 d
100 d 100 d
10 d PRV — - -110 dBm
20 d =120 d
130 dBy 130 dBy
-140 dB -140 dB
CF 5.5 GHz 8001 pts 30.0 ms/ CF 5.5 GHz 8001 pts 20.0 ms/
i — T i — = T
)i | Measuring...  @ALARSHLD Wl (PP asuring...  ERANREND Wl 601 7

Date: 28 APR 2021 17:16:01

Radar #1 (Test B)
PRI = 561us and the number of pulses = 95

Radar #2

Date: 26 APR 2021 17:16:42

Date: 26 APR 2021 17:17:22

Spectrum T Spectrum T
Ref Level -50.50 dBm Offset -40.50 d8 & RBW 3 MHz Ref Level -50.50 dBm Offset -40.50 d8 & RBW 3 MHz
o ALL 0dB & SWT 200 ms & VBW 3 MHZ o ALL 0dB & SWT E0mMs & VBW 3 MHZ
(@1FK Max .;I;,Fm” < (@1FK Max Em
M1[1] di M1[1 63.09 dBm
3463125 ms|
-60 d it - -60 d —
i Hm” i
80 80
JL10 der " PNV )00 T e e TR RPN 04 PRy L ik
20 dl 20 dl
130 dB 130 dB
-140 dBi -140 dBi
CF 5.5 GHz 8001 pts 20.0 ms/ CF 5.5 GHz 8001 pts 5.0ms/
- -
asuring..  LANMNAED e | asuring..  LANMNAED e s
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Radar #3

Radar #4

Date: 28 APR 2021 17:17:47

Spectrum nf Spectrum nf
Ref Level -50.50 dBm  Offset -40.50 d2 & RBW 3 MHz Ref Level -50.50 dBm  Offset -40.50 d2 & RBW 3 MHz
po AL 0dB @ SWT E0ms & VBW 3 MHz po AL 0dB @ SWT E0ms & VBW 3 MHz
(@ 1Pk Max (@ 1Pk Max
M1[1 63.09 dBm| M1[1] 63.07 dBm|
36.41875 ms| 21.01250 ms|
-60 d - -60 d -
¥
=70 di =70 d
-80 d -80 d
-a0 d -a0 d
-100 dB -100 dB
110 B TR TP m A i TR 41 1Y P PRI -Liod L ISR Y YR PR NSRS
-120d -120d
-130 dB -130 dB
140 dB -140 dB
CF 5.5 GHz 8001 pts CF 5.5 GHz 8001 pts
L Measuring... L Measuring...

Date: 26 APR 2021 17:18:12

Radar #5

Radar #6

Spectrum # by Spectrum by
Ref Level -50.50dBm  Offset -20.50 dB @ RBW 3 MHz Ref Level -50.50dBm  Offset -20.50 dB @ RBW 3 MHz
po AL 0dB @ SWT 205 w» VBW 3 MH2 po AL 0dB @ SWT E0ms & VBW 3 MHz
(@ 1Pk Max (@ 1Pk Max
M1 63.00 dBm)| 63.17 dBm|
4.35500 s 35.35625 ms
&0d — &0d -
v
=70 di =70 d
-80 d -80 d
a0 d -
-100 dB -1
S110 dB m = D I TRV 7o i} i P i Y S T e » by b hou e )
-120 df
-130 dB -130 dB
-140 dB -140 dB
CF 5.5 GHz 8001 pts CF 5.5 GHz 8001 pts
l Measuri l Measuring...

Dete: 28, APR.2021 17.18.54

Dete: 28 APR.2021 17.19.42
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4.2.4. Channel Loading Test Result

Product

Kinetic VolP Modem

Temperature

25°C

Test Engineer

Jake Lan

Relative Humidity

62%

Test Site

WZ-SR4

Test Date

2021/05/10~05/11

Test Item

Channel Loading

Channel Loading Plot

802.11ax-HE20 5500MHz

802.11ax-HE40 5510MHz

(=)

Date: 10.MAY 2021 18.50.32

Spectrum u,f Spectrum
Ref Level -50.50 d&ém Offset -40.50 dB & RBW 3 MHz Ref Level -50.50 dEém Offset -40.50 dB & RBW 3 MHz
o Att 0dE @ SWT 500 ms @ VBW 3 MHz o Att 0de @ SWT 1s @ VBW 3 MHz
SGL = S6L 0
|@ 1Pk Clrw @ 1Pk Clrw
p2[1] 5.76 dB)| D2[1] 5.18 dB
60 di B0.0625 ms| 60 db 105.250 ms|
Mi[1] -74.58 dBm)| M1[1] -83.69 dBm)|
704l re 165.0625 ms 70 dbs 454.000 ms|
o -
n et i A o = | » gﬁq ™ upl uﬂ i
90 fBm 90 Hpm 1
100 dem 100
110 & 110
ki sty b kb : = ot +
-120 dBm -120 d
-130 dBm -130 d&
-140 dBm -140 dj
CF 5.5 GHz 8001 pts 50.0 ms/ CF 5.51 GHz 8001 pts 100.0 ms/
Marker Marker
Type | Ref | Trc | X-valus | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 1 165.0625 ms ~74.58 dém ML 1 454.0 ms -83.69 dBm
o1 M1 1 16.25 ms -5.02 d8 o1 M1 1 20,75 ms 4.92 d@
D2 M1 1 80.0625 ms -5.76 di ozl M1 1 105.25 ms 5.18 d8
10.05.2021 T 1L05.2021
L )il J Ready  NNENNNNAN W et 4 | L )i ] Ready [T w4

Date: 11.MAY.2021 10:51:20

802.11ax-HE80 5530MHz

802.11ax-HE160 5250MHz

Spectrum u,f Spectrum u‘f‘
Ref Level -50.50 d&ém Offset -40.50 dB & RBW 3 MHz Ref Level -50.50 dEém Offset -40.50 dB & RBW 3 MHz
o Att 0 @ SWT 15 @ VBW 3 MHz o At 0de w SWT 200 ms @ VBW 2 MHz
SGL D ms S6L 0.0
|@ 1Pk Clrw @ 1Pk Clrw
D2[1] 6.37 dB)| D2[1] 3.59 dB)|
504 73.000 ms| 0 20.0250 ms|
Mi[1] -87.59 dBm mi[1] -95.00 dBm)|
70 di 489.625 MS| 70 db 82.7000 ms|
80 dif - A " Brn—t e + o
‘ ™
90 df 0lgBm :
-100 gi 100 d
110 dgm—} 4 : b g d !
. e o b b M i b i ool i et v s b bbby e o ] A bl o et ]
-120 dBm -120 d&
-130 dBm -130 d8
-140 dBm -140 ds
CF 5.53 GHz 8001 pts 100.0 ms/ CF 5.25 GHz 8001 pts 20.0 ms/
Marker Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 489,625 ms -87.59 dém ML 1 82.7 ms ~95.00 dbm
o1 M1 1 14.875 ms 0.11 de o1l M1 1 4.8 ms 12.26 db
D2l M1 1 73.0 ms 6.37 dg o2l M1 1 20.025 ms 3.59 di

:I ] Ready

Date: 11.MAY 2021 13.59.08

TTEm—
]

Ready HRRRERNR

) )

Date: 10.MAY.2021 20:57.37

T
e
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802.11ax-HE160 5570MHz
SRD:fCLt:::: -50.50 dém Offset -40.50 dB » RBW 3 MHz @
—.SElL: _ 0de & SWT 300 ms & VBW 3 MHz -~ —
g R RS IR B A )
SRV AR LU £ | VR R N T e
M?;E;:\ Ref | Tre | xrlvaE:‘UEZZSW | Y:;flggqum‘ Function | Function Result |
02 err 1 20.0125 ms -0.08 d& — .........‘_ ms::g: %

Test Mode Test Frequency Packet ratio Requirement ratio Test Result
802.11ax-HE20 5500 MHz 20.30% 217% Pass
802.11ax-HE40 5510 MHz 19.71% 217% Pass
802.11ax-HES80 5530 MHz 20.38% 217% Pass
802.11ax-HE160 5250 MHz 23.97% 217% Pass
802.11ax-HE160 5570 MHz 23.92% 217% Pass

Note: System testing was performed with the designated iperf test file. This file is used by IP and
Frame based systems for loading the test channel during the In-service compliance testing of the
U-NII device. Packet ratio = Time On / (Time On + Off Time).
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4.3. NIl Detection Bandwidth Measurement

4.3.1. Test Limit

Minimum 100% of the NIl 99% transmission power bandwidth. During the U-NII Detection Bandwidth
detection test, each frequency step the minimum percentage of detection is 90 percent.

Measurements are performed with no data traffic.
4.3.2. Test Procedure

1. Adjust the equipment to produce a single Burst of any one of the Short Pulse Radar Types 0-4
in Table 3-5 at the center frequency of the EUT Operating Channel at the specified DFS Detection
Threshold level.

2. The generating equipment is configured as shown in the Conducted Test Setup above section
3.5.

3. The EUT is set up as a stand-alone device (no associated Client or Master, as appropriate) and
no traffic. Frame based systems will be set to a talk/listen ratio reflecting the worst case (maximum)
that is user configurable during this test.

4. Generate a single radar Burst, and note the response of the EUT. Repeat for a minimum of 10
trials. The EUT must detect the Radar Waveform using the specified U-NII Detection Bandwidth
criterion shown in Table 3-5. In cases where the channel bandwidth may exceed past the DFS band
edge on specific channels (i.e., 802.11ac or wideband frame based systems) select a channel that
has the entire emission bandwidth within the DFS band. If this is not possible, test the detection BW
to the DFS band edge.

5. Starting at the center frequency of the UUT operating Channel, increase the radar frequency in
5 MHz steps, repeating the above test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion specified in Table 3-3. Repeat this measurement in 1MHz steps at
frequencies 5 MHz below where the detection rate begins to fall. Record the highest frequency
(denote as FH) at which detection is greater than or equal to the U-NII Detection Bandwidth criterion.
Recording the detection rate at frequencies above FH is not required to demonstrate compliance.

6. Starting at the center frequency of the EUT operating Channel, decrease the radar frequency in
1 MHz steps, repeating the above item 4 test sequence, until the detection rate falls below the U-NII
Detection Bandwidth criterion. Record the lowest frequency (denote as FL) at which detection is
greater than or equal to the U-NII Detection Bandwidth criterion. Recording the detection rate at

frequencies below FL is not required to demonstrate compliance.
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7. The U-NII Detection Bandwidth is calculated as follows: U-NII Detection Bandwidth = FH — FL
8. The U-NII Detection Bandwidth must be at least 100% of the EUT transmitter 99% power,

otherwise, the EUT does not comply with DFS requirements.
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4.3.3. Test Result

Product Kinetic VolP Modem Temperature 23 ~27°C
Test Engineer Jake Lan Relative Humidity | 52 ~ 65%
Test Site WZ-SR4 Test Date 2021/05/10
Test Item Detection Bandwidth (802.11ax-HE20 mode - 5500MHz)
Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MH2z) 1 2 3 4 5 6 7 8 9 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5490.4 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5506 1 1 1 1 1 1 1 1 1 1 100%
5507 1 1 1 1 1 1 1 1 1 1 100%
5508 1 1 1 1 1 1 1 1 1 1 100%
5509.5 FH 1 1 1 1 1 1 1 1 1 1 100%
5510 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5500MHz. The 99% channel bandwidth is 19.01MHz. (See the 99% BW section of the
RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5509.5MHz — 5490.4MHz = 19.1MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 19.01MHz x 100% = 19.01MHz.
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Product Kinetic VolP Modem Temperature 23 ~27°C

Test Engineer Jake Lan Relative Humidity | 52 ~ 65%

Test Site WZ-SR4 Test Date 2021/05/10

Test Item Detection Bandwidth (802.11ax-HE40 mode - 5510MHz)

Radar Frequency DFS Detection Trials (1=Detection, 0= No Detection)
(MH2z) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5526 1 1 1 1 1 1 1 1 1 1 100%
5527 1 1 1 1 1 1 1 1 1 1 100%
5528 1 1 1 1 1 1 1 1 1 1 100%
5529 FH 1 1 1 1 1 1 1 1 1 1 100%

5530 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5510MHz. The 99% channel bandwidth is 37.54MHz. (See the 99% BW section of the
RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5529MHz - 5491MHz = 38MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 37.54MHz x 100% = 37.54MHz.
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Product Kinetic VolP Modem Temperature 23 ~27°C
Test Engineer Jake Lan Relative Humidity | 52 ~ 65%
Test Site WZ-SR4 Test Date 2021/05/10
Test Item Detection Bandwidth (802.11ax-HE80 mode - 5530MHz)

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MH2z) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5566 1 1 1 1 1 1 1 1 1 1 100%
5567 1 1 1 1 1 1 1 1 1 1 100%
5568 1 1 1 1 1 1 1 1 1 1 100%
5569 FH 1 1 1 1 1 1 1 1 1 1 100%
5570 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5530MHz. The 99% channel bandwidth is 76.81MHz. (See the 99% BW section of the

RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5569MHz - 5491MHz = 78MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 76.81MHz x 100% = 76.81MHz.

Page Number: 28 of 181




Report No.: 2103RSU011-U3

Product Kinetic VolP Modem Temperature 23 ~27°C
Test Engineer Jake Lan Relative Humidity | 52 ~ 65%
Test Site WZ-SR4 Test Date 2021/05/10
Test Item Detection Bandwidth (802.11ax-HE160 mode - 5250MHz)

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MH2z) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5250 FL 1 1 1 1 1 1 1 1 1 1 100%
5251 1 1 1 1 1 1 1 1 1 1 100%
5252 1 1 1 1 1 1 1 1 1 1 100%
5253 1 1 1 1 1 1 1 1 1 1 100%
5254 1 1 1 1 1 1 1 1 1 1 100%
5255 1 1 1 1 1 1 1 1 1 1 100%
5260 1 1 1 1 1 1 1 1 1 1 100%
5265 1 1 1 1 1 1 1 1 1 1 100%
5270 1 1 1 1 1 1 1 1 1 1 100%
5275 1 1 1 1 1 1 1 1 1 1 100%
5280 1 1 1 1 1 1 1 1 1 1 100%
5285 1 1 1 1 1 1 1 1 1 1 100%
5290 1 1 1 1 1 1 1 1 1 1 100%
5295 1 1 1 1 1 1 1 1 1 1 100%
5300 1 1 1 1 1 1 1 1 1 1 100%
5305 1 1 1 1 1 1 1 1 1 1 100%
5310 1 1 1 1 1 1 1 1 1 1 100%
5315 1 1 1 1 1 1 1 1 1 1 100%
5320 1 1 1 1 1 1 1 1 1 1 100%
5325 1 1 1 1 1 1 1 1 1 1 100%
5326 1 1 1 1 1 1 1 1 1 1 100%
5327 1 1 1 1 1 1 1 1 1 1 100%
5328 FH 1 1 1 1 1 1 1 1 1 1 100%
5329 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5250MHz. The 99% channel bandwidth within U-NII Band-2A is 77.44MHz (99% BW / 2
=154.88MHz / 2 = 77.44MHz). (See the 99% BW section of the RF report for further measurement

details).

Note 2: Detection Bandwidth = FH - FL = 5328MHz - 5250MHz = 78MHz.
Note 3: NIl Detection Bandwidth Min. Limit (MHz): 77.44MHz x 100% = 77.44MHz.

Page Number: 29 of 181




Report No.: 2103RSU011-U3

Product Kinetic VolP Modem Temperature 23 ~27°C
Test Engineer Jake Lan Relative Humidity | 52 ~ 65%
Test Site WZ-SR4 Test Date 2021/05/10
Test Item Detection Bandwidth (802.11ax-HE160 mode - 5570MHz)

Radar Frequency

DFS Detection Trials (1=Detection, 0= No Detection)

(MH2z) 1 2 3 4 5 6 7 8 9 | 10 | Detection Rate (%)
5490 0 0 0 0 0 0 0 0 0 0 0%
5491 FL 1 1 1 1 1 1 1 1 1 1 100%
5492 1 1 1 1 1 1 1 1 1 1 100%
5493 1 1 1 1 1 1 1 1 1 1 100%
5494 1 1 1 1 1 1 1 1 1 1 100%
5495 1 1 1 1 1 1 1 1 1 1 100%
5500 1 1 1 1 1 1 1 1 1 1 100%
5505 1 1 1 1 1 1 1 1 1 1 100%
5510 1 1 1 1 1 1 1 1 1 1 100%
5515 1 1 1 1 1 1 1 1 1 1 100%
5520 1 1 1 1 1 1 1 1 1 1 100%
5525 1 1 1 1 1 1 1 1 1 1 100%
5530 1 1 1 1 1 1 1 1 1 1 100%
5535 1 1 1 1 1 1 1 1 1 1 100%
5540 1 1 1 1 1 1 1 1 1 1 100%
5545 1 1 1 1 1 1 1 1 1 1 100%
5550 1 1 1 1 1 1 1 1 1 1 100%
5555 1 1 1 1 1 1 1 1 1 1 100%
5560 1 1 1 1 1 1 1 1 1 1 100%
5565 1 1 1 1 1 1 1 1 1 1 100%
5570 1 1 1 1 1 1 1 1 1 1 100%
5575 1 1 1 1 1 1 1 1 1 1 100%
5580 1 1 1 1 1 1 1 1 1 1 100%
5585 1 1 1 1 1 1 1 1 1 1 100%
5590 1 1 1 1 1 1 1 1 1 1 100%
5595 1 1 1 1 1 1 1 1 1 1 100%
5600 1 1 1 1 1 1 1 1 1 1 100%
5605 1 1 1 1 1 1 1 1 1 1 100%
5610 1 1 1 1 1 1 1 1 1 1 100%
5615 1 1 1 1 1 1 1 1 1 1 100%
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5620 1 1 1 1 1 1 1 1 1 1 100%
5625 1 1 1 1 1 1 1 1 1 1 100%
5630 1 1 1 1 1 1 1 1 1 1 100%
5635 1 1 1 1 1 1 1 1 1 1 100%
5640 1 1 1 1 1 1 1 1 1 1 100%
5645 1 1 1 1 1 1 1 1 1 1 100%
5646 1 1 1 1 1 1 1 1 1 1 100%
5647 1 1 1 1 1 1 1 1 1 1 100%
5648 FH 1 1 1 1 1 1 1 1 1 1 100%
5649 0 0 0 0 0 0 0 0 0 0 0%

Note 1: All NIl channels for this device have identical Channel bandwidths. Therefore, all DFS testing
was done at 5570MHz. The 99% channel bandwidth is 154.85MHz. (See the 99% BW section of the
RF report for further measurement details).

Note 2: Detection Bandwidth = FH - FL = 5648MHz - 5491MHz = 157MHz.

Note 3: NIl Detection Bandwidth Min. Limit (MHz): 154.85MHz x 100% = 154.85MHz.
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4.4. Initial Channel Availability Check Time Measurement

4.4.1. Test Limit

The EUT shall perform a Channel Availability Check to ensure that there is no radar operating on the

channel. After power-up sequence, receive at least 1 minute on the intended operating frequency.
4.4.2. Test Procedure

1. The U-NII devices will be powered on and be instructed to operate on the appropriate U-NII
Channel that must incorporate DFS functions. At the same time the EUT is powered on, the
spectrum analyzer will be set to zero span mode with a 3 MHz RBW and 3 MHz VBW on the
Channel occupied by the radar (Chr) with a 2.5 minute sweep time. The spectrum analyzer’s sweep
will be started at the same time power is applied to the U-NII device.

2. The EUT should not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle.

3. Confirm that the EUT initiates transmission on the channel. Measurement system showing its

nominal noise floor is marker1.
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4.4.3. Test Result

Product Kinetic VolP Modem Temperature 27°C

Test Engineer Jake Lan Relative Humidity 65%

Test Site WZ-SR4 Test Date 2021/04/28
Test Item Initial Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

Initial Channel Availability Check Time

Spectrum J# |

(=)

Ref Level -50.50 dBm Offset -40.50 dB8 & RBW 3 MHz
o Att 0dB @ SWT 300 5 @ VBW 3 MHz
SGL f:;:!ﬂ :;:E
@ 1Pk Clrw
M1[1] -70.57 dBm
898.6875 s
-60 dBm
ML
-70 dem
-80 dBm
-90 dBm
-100 dBm
i mr—
-120 dBm
-130 dBm
-140 dBm
CF 5.5 GHz 8001 pts 30.0 s/
]
28.04.2021
L il Ready (T T

Date: 28.APR.2021 17.38:43

Note: The EUT does not transmit any beacon or data transmissions until at least 1 minute after the
completion of the power-on cycle (28.69 sec). Initial beacons/data transmissions are indicated by
marker 1 (88.69 sec).
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4.5. Radar Burst at the Beginning of the Channel Availability Check Time
Measurement

45.1. Test Limit

In beginning of the Channel Availability Check (CAC) Time, radar is detected on this channel, select

another intended channel and perform a CAC on that channel.
4.5.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of operation on
that Channel when a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at
the beginning of the Channel Availability Check Time.

2. The EUT is in completion power-up cycle (from TO to T1). T1 denotes the instant when the EUT
has completed its power-up sequence. The Channel Availability Check Time commences at instant
T1 and will end no sooner than T1 + 60 seconds. A single Burst of one of Short Pulse Radar Types
0-4 at DFS Detection Threshold + 1 dB will commence within a 6 second window starting at T1.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions will continue for 2.5 minutes after the radar Burst has been

generated. Verify that during the 2.5 minutes measurement window no EUT transmissions occurred.
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4.5.3. Test Result

Product Kinetic VolP Modem Temperature 27°C
Test Engineer Jake Lan Relative Humidity 65%
Test Site WZ-SR4 Test Date 2021/04/28
Beginning of the Channel Availability Check Time (802.11ax-HE20 mode -
Test Item
5500MHz)

Beginning of the Channel Availability Check Time

Spectrum % vy

Ref Level -50.50 dBm Offset -40.50 dB @ RBW 3 MHz
o Att 0dB & SWT 300 s & VYBW 3 MHz
SGL

@ 1Pk Clrw

M1[1] -63.01 dBm
29.9250 s
-60 dBm—L4d

-70 dBm

-80 dBm

-90 dBm

-100 dBm

o T T T S S -

-120 dBm

-130 dBm

-140 dBm

CF 5.5 GHz 8001 pts 30.0 s/

.
Y 28.04.2021
[ J—: ] Ready CECEEEE 17:46:36

Date: 28 APR.2021 17.46:36
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4.6. Radar Burst at the End of the Channel Availability Check Time Measurement

4.6.1. Test Limit

In the end of Channel Availability Check (CAC) Time, radar is detected on this channel, select

another intended channel and perform a CAC on that channel.
4.6.2. Test Procedure

1. The steps below define the procedure to verify successful radar detection on the selected
Channel during a period equal to the Channel Availability Check Time and avoidance of operation on
that Channel when a radar Burst with a level equal to the DFS Detection Threshold + 1 dB occurs at
the beginning of the Channel Availability Check Time.

2. The EUT is powered on at TO. T1 denotes the instant when the EUT has completed its
power-up sequence. The Channel Availability Check Time commences at instant T1 and will end no
sooner thanT1 + 60 seconds. A single Burst of one of Short Pulse Radar Types 0-4 at DFS Detection
Threshold + 1 dB will commence within a 6 second window starting at T1+ 54 seconds.

3. Visual indication on the EUT of successful detection of the radar Burst will be recorded and
reported. Observation of emissions will continue for 2.5 minutes after the radar Burst has been

generated. Verify that during the 2.5 minutes measurement window no EUT transmissions occurred.
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4.6.3. Test Result

Product Kinetic VolP Modem Temperature 27°C

Test Engineer Jake Lan Relative Humidity 65%

Test Site WZ-SR4 Test Date 2021/04/29

Test Item End of the Channel Availability Check Time (802.11ax-HE20 mode - 5500MHz)

End of the Channel Availability Check Time

Spectrum ¥

(=)

Ref Level -50.50 dBm Offset -40.50 dB @ RBW 3 MHz
o Att 0dE & SWT 300 s & VYBW 3 MHz
SGL

te

@ 1Pk Clrw

-60 dBm

M1[1]

-63.58 dBm
87.7125 s

-70 dBm

-80 dBm

-90 dBm

-100 dBm

SERTER RIS .

-120 dBm

-130 dBm

-140 dBm

CF 5.5 GHz 8001 pts

30.0 s/

( )i

Date: 29 APR.2021 10:01:32

Ready FOERREE dghh

29.04.2021

100131 7
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4.7. In-Service Monitoring for Channel Move Time, Channel Closing Transmission
Time and Non-Occupancy Period Measurement

4.7.1. Test Limit

The EUT has In-Service Monitoring function to continuously monitor the radar signals. If the radar is
detected, must leave the channel (Shutdown). The Channel Move Time to cease all transmissions
on the current channel upon detection of a Radar Waveform above the DFS Detection Threshold
within 10 sec. The total duration of Channel Closing Transmission Time is 260ms, consisting of data
signals and the aggregate of control signals, by a U-NIlI device during the Channel Move Time. The
Non-Occupancy Period time is 30 minute during which a Channel will not be utilized after a Radar

Waveform is detected on that Channel.

4.7.2. Test Procedure Used

1. The test should be performed with Radar Type 0. The measurement timing begins at the end of
the Radar Type 0.

2.  When the radar burst with a level equal to the DFS Detection Threshold + 1dB is generated on
the Operating Channel of the U-NII device. A U-NII device operating as a Master Device will
associate with the Client Device at Channel. Stream the MPEG test file from the Master Device to
the Client Device on the selected Channel for the entire period of the test. At time TO the Radar
Waveform generator sends a Burst of pulses for each of the radar types at Detection Threshold +
1dB.

3. Observe the transmissions of the EUT at the end of the radar Burst on the Operating Channel.
Measure and record the transmissions from the EUT during the observation time (Channel Move
Time).

4. Measurement of the aggregate duration of the Channel Closing Transmission Time method.
With the spectrum analyzer set to zero span tuned to the center frequency of the EUT operating
channel at the radar simulated frequency, peak detection, and max hold, the dwell time per bin is
given by: Dwell (1.5ms) = S (12 sec) / B (8000); where Dwell is the dwell time per spectrum analyzer
sampling bin, S is the sweep time and B is the number of spectrum analyzer sampling bins. An upper
bound of the aggregate duration of the intermittent control signals of Channel Closing Transmission
Time is calculated by: C = N X Dwell; where C is the Closing Time, N is the number of spectrum
analyzer sampling bins showing a U-NII transmission and Dwell is the dwell time per bin.

5. Measure the EUT for more than 30 minutes following the channel close/move time to verify that

the EUT does not resume any transmissions on this Channel.
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4.7.3. Test Result

Product

Kinetic VolP Modem Temperature

27°C

Test Engineer

Jake Lan

Relative Humidity

65%

Test Site

WZ-SR4 Test Date

2021/05/10

Test Item

Channel Move Time and Channel Closing Transmission Time

(802.11ax-HE160 mode - 5250MHz)

Channel Move Time and Channel Closing Transmission Time

Date: 10.MAY 2021 10-19:25

Spectrum  # TJ
Ref Level -50.50 dém Offset -40.50 dB » RBW 3 MHz
o Att 0de & SWT 12 s & VBW 3 MHz
SGL.
l@ 1Pk Clrw
M1 £3.00 dom) Channel Closing and Move Time
. 1.23450 s -024 D&HWBE 0891
60 dBm 45 ol
= |
o
70 dB o |
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fr——
-130 dém T0:-0.0240 S Time Per Bin:1.5 ms Channel Move Time: 0.891 S
1108000 2 72~T3 Bins Over Threshold Channel Close Time: 0.0015 S
-140 d&m 13:08910 § = 1Bins
CF 5.25 GHz 8001 pts 1.2s/
)il Ready WERRRRR b Misss 7

Non-Occupancy Period

Spectrum ¥

(=)

Ref Level -50.50 dem

Offset -40.50 dB @ RBW 3 MHz

Date: 10.MAY 2021 11:58:32

o Att 0dE & SWT 2000 s @ VBW 3 MHz
SGL E!:I'I'l'r’
[@ 17K Clrw
D1[1] 49.69 dB|
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11[1] -62.53 dBm|
60.500 5
T
-120 dBm
130 dém
140 dBm
CF 5.25 GHz 8001 pts 200.0 5/
il " (O
R
eady ENERNERE B wseat
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Parameter Test Result Limit
Channel Move Time (s) 0.891s <10s
Channel Closing Transmission Time (ms)
1.5ms < 60ms
(Note)
Non-Occupancy Period (min) = 30min 2 30 min

transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds
period. The aggregate duration of control signals will not count quiet periods in between
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Product

Kinetic VolP Modem

Temperature

27°C

Test Engineer

Jake Lan

Relative Humidity

65%

Test Site

WZ-SR4

Test Date

2021/05/10

Test Item

Channel Move Time and Channel Closing Transmission Time
(802.11ax-HE160 mode - 5570MHz)

Channel Move Time and Channel Closing Transmission Time

Date: 10.MAY 2021 13:25:20

Spectrum  # TJ
Ref Level -50.50 d&ém Offset -40.50 dB & RBW 3 MHz
o Att 0de & SWT 12 s & VBW 3 MHz
SGL.
l@ 1Pk Clrw
M1 63.59 dim Channel Closing and Move Time
1.15950 5| 024 10] 0.7335
-60 dBm- -£5 &
s
B |
70.dB e |
=7
Ew |
a0dp g |
g o |
g -
S
[N |
g == |
g 1
o 104
o7 ]
110
e L L . "
v Frowor " w " o e 118 T
200000 100000 000000 100000 206000 300090 400000 500000 600080 700000 00300  S.00000 1000000 1100000
-120 dBm Time (S)
Tine Indes rfo
-130 dém T0:-0.0240 S Time Per Bin:1.5 ms Channel Move Time: 0.213 S
1108000 2 72~T3 Bins Over Threshold Channel Close Time: 0.0015 S
-140 d&m 13:02130 § = 1Bins
CF 5.57 GHz 8001 pts 1.2s/
-
Ready ENERNERE B i
Date: 10.MAY 2021 12°06:08
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Parameter Test Result Limit
Channel Move Time (s) 0.213s <10s
Channel Closing Transmission Time (ms)
1.5ms < 60ms
(Note)
Non-Occupancy Period (min) = 30min 2 30 min

transmissions.

Note: The Channel Closing Transmission Time is comprised of 200 milliseconds starting at the
beginning of the Channel Move Time plus any additional intermittent control signals required to
facilitate a Channel move (an aggregate of 60 milliseconds) during the remainder of the 10 seconds
period. The aggregate duration of control signals will not count quiet periods in between
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4.8. Statistical Performance Check Measurement
4.8.1. Test Limit
The minimum percentage of successful detection requirements found in below table when a radar

burst with a level equal to the DFS Detection Threshold + 1dB is generated on the Operating

Channel of the U-NII device (In- Service Monitoring).

Radar Type Minimum Number of Trails Detection Probability
0 30 Pd > 60%
1 30(15 of test A and 15 of test B) | Pd > 60%
2 30 Pd > 60%
3 30 Pd > 60%
4 30 Pd > 60%
Aggregate (Radar Types 1-4) 120 Pd > 80%
5 30 Pd > 80%
6 30 Pd > 70%

Note: The percentage of successful detection is calculated by:

(Total Waveform Detections / Total Waveform Trails) * 100 = Probability of Detection Radar
Waveform In addition an aggregate minimum percentage of successful detection across all Short
Pulse Radar Types 1-4 is required and is calculated as follows: (Pd1 + Pd2 + Pd3 + Pd4) / 4.

4.8.2. Test Procedure

1. Stream the MPEG test file from the Master Device to the Client Device on the test Channel for
the entire period of the test.

2. Attime TO the Radar Waveform generator sends the individual waveform for each of the Radar
Types 1-6, at levels equal to the DFS Detection Threshold + 1dB, on the Operating Channel.

3. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 10 seconds for Short Pulse Radar Types 0 to ensure detection occurs.

4. Observe the transmissions of the EUT at the end of the Burst on the Operating Channel for
duration greater than 22 seconds for Long Pulse Radar Type 5 to ensure detection occurs.

5. The device can utilize a test mode to demonstrate when detection occurs to prevent the need to
reset the device between trial runs.

6. The Minimum number of trails, minimum percentage of successful detection and the average

minimum percentage of successful detection are found in below table.
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4.8.3. Test Result

Product Kinetic VolP Modem Temperature 27°C

Test Engineer Jake Lan Relative Humidity 65%

Test Site WZ-SR4 Test Date 2021/05/11-05/13
Test Item Radar Statistical Performance Check (802.11ax-HE20 — 5500MHz)

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1 detect ,0 no detect
(MHz) Radar Type 1 | Radar Type 2 | Radar Type 3 Radar Type 4
0 5490.4 1 1 1 1
1 5491 1 1 1 1
2 5492 1 1 1 1
3 5509 1 1 1 1
4 5493 1 1 1 1
5 5494 1 1 1 1
6 5495 1 1 1 1
7 5500 1 1 1 1
8 5496 1 1 1 1
9 5497 1 1 1 1
10 5508 1 1 1 1
11 5498 1 1 1 1
12 5499 1 1 1 1
13 5501 1 1 1 1
14 5500 1 1 0 1
15 5501 1 1 0 1
16 5506 1 1 1 1
17 5502 1 1 1 0
18 5503 1 1 1 1
19 5504 1 0 1 1
20 5504 1 1 1 1
21 5505 1 1 1 1
22 5506 1 1 1 1
23 5493 1 0 1 1
24 5507 1 1 1 1
25 5508 1 1 1 0
26 5498 1 1 0 1
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Trial Frequency 1 detect ,0 no Trial Frequency 1 detect ,0 no
detect detect

27 5509 1 0 1 1

28 5495 1 1 1 1

29 5509.5 0 1 1 1

Probability: 96.7% 90.0% 90.0% 93.3%
Aggregate (Radar Types 1-4): 92.5% (>80%)
Radar Type 1 - Radar Waveform
Trial Id %;::‘ St PRI (us) |popoer of :::;fﬂ"
(as) (as)

Dowrload |0 Type 1 1.0 818.0 B5 53170.0
Download 1 Type 1 1.0 B75.0 T4 52854. 10
Dowrload |2 Type 1 1.0 733.0 T2 53136.0
Download |3 Type 1 1.0 833.0 B3 52794.10
Download |4 Type 1 1.0 5330 ag 53262.0
Download |5 Type 1 1.0 87a.0 &1 53558. 0
Download |2 Type 1 1.0 5.0 B2 53196.0
Download |7 Type 1 1.0 T53. 10 0 53060. 0
Download |2 Type 1 1.0 B18.0 & 53148.0
Download |2 Type 1 1.0 B93. 0 h 53045. 0
Downlaoad 10 Type 1 1.0 B33, 0 a3 229524, 0
Download 11 Type 1 1.0 3066, 0 12 55188.0
Downlaoad 12 Type 1 1.0 2930 g9 S3EEE. 0
Download 13 Type 1 1.0 553,10 a5 53010.0
Download 14 Type 1 1.0 933.0 i 53466. 0
Download 15 Type 1 1.0 2445 0 22 53790.0
Download 16 Type 1 1.0 1400.0 35 53200.0
Download 17 Type 1 1.0 BOZ. 0 as 52976. 0
Download 18 Type 1 1.0 2757.0 20 55140.0
Download 19 Type 1 1.0 11200 43 53760.0
Download |20 Type 1 1.0 2544 0 21 53424.0)
Download |21 Type 1 1.0 1210.0 30 54300. 0
Download |22 Type 1 1.0 594. 0 a9 52866. 0
Downlaoad 23 Type 1 1.0 o1 o 15 54234, 0
Download |24 Type 1 1.0 1540.0 35 53900. 0
Downlaoad 25 Type 1 1.0 1556. 0 34 52904, 0
Download |25 Type 1 1.0 1010.0 53 53530.0
Download |27 Type 1 1.0 16450 33 54354.0
Download |25 Type 1 1.0 anz. 0 59 53218.0
Download |29 Type 1 1.0 1331.0 39 53859. 0
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Radar Type 2 - Radar Waveform

) REadar Faol=e Homber of faveform
Trial Id Type Wi1dth FRT (usx) Pulzes Length

(us) (us)
Downl oad 1] Type 2 1.6 187.0 24 44585. 0
Downl oad 1 Type 2 4.1 152.0 pati 4256, 0
Downl oad 2 Type 2 1.3 170.0 23 3910.0
Downl oad 3 Type 2 4.3 169.0 Pt 4732.0
Downl oad 4 Type 2 3.4 203.0 27 5451.0
Downl oad 5 Type 2 2.3 205. 0 25 SZ00. 0
Downl oad B Type 2 2.1 225.0 25 S625. 0
Downl oad T Type 2 2.8 161.0 26 4186. 0
Downl oad g Type 2 1.9 z219.0 24 52560
Downl oad q Type 2 2.5 155.0 25 3875.0
Downl oad 10 Type 2 5.0 205.0 29 5945, 10
Downl oad 11 Type 2 4.3 202.0 28 SESE. 0
Downl oad 12 Type 2 3.3 156.0 26 4056. 0
Downl oad 13 Type 2 3T 225.0 27 B156. 0
Downl oad 14 Type 2 2.5 152.0 25 4550. 0
Downlaoad 15 Type & 2.5 227.0 Z5 6720
Downl oad 16 Type 2 4.4 221.0 28 B155. 0
Downl oad 17 Type 2 4.4 150.0 pati a040. 0
Downl oad 18 Type 2 4.2 220.0 28 B1B0. 0
Downl oad 19 Type 2 4.1 16T.0 Pt 4676 0
Downl oad 20 Type 2 3.4 163.0 27 4401. 0
Downl oad 21 Type 2 4.1 195.0 24 S460. 0
Downlaoad 22 Type & 4.3 223.0 Z9 B46T.0
Downl oad 23 Type 2 2.2 2z22.0 25 5550.0
Downl oad 24 Type 2 3.6 151.0 2T 407T7. 0
Downl oad 25 Type 2 3B 19T7.0 27 5319.0
Downl oad 26 Type 2 4.4 2z24.0 Pt BETZ. 0
Downl oad 27 Type 2 1.0 193.0 23 4439.0
Downl oad 25 Type 2 2.6 157.0 25 3925.0
Download 29 Type & 3.3 176.0 a7 4752, 0
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Radar Type 3 - Radar Waveform

. Radar il = Huomber of LG AR 08
Trial Id Type Eld;h FRI (us) Pul=zes %:z§th
us
Downl oad ] Type 3 BB 24B.0 16 39560
Downl oad 1 Type 3 9.1 364.0 15 BS5Z. 0
Downl oad 2 Type 3 B.3 434.0 16 TT44.0
Downl oad 3 Type 3 9.3 292.0 15 9560
Downl oad 4 Type 3 g4 3z0.0 1T 2440, 0
Downl oad g Type 3 T.3 354.0 1T Bo2E. 0
Downl oad & Type 3 T.1 331.0 16 S616.0
Downl oad T Type 3 T.5 261.0 1T 443T.0
Downl oad g Type 3 g9 30,0 16 S600. 0
Downl oad q Type 3 T.5 396.0 17T BT3Z.0
Downl oad 10 Type 3 10.0 366.0 15 Ba4s. 0
Downl oad 11 Tewpe 3 9.3 352.0 13 G336, 0
Downl oad 1z Type 3 8.3 335.0 1T BOES. 0
Downl oad 13 Tewpe 3 8T 436.0 13 g925.0
Downl oad 14 Type 3 T.5 235.0 1T 4046. 0
Downl oad 15 Tewpe 3 T.5 219.0 17T 3723.0
Downl oad 16 Type 3 9.4 385.0 15 Ba5d. 0
Downl oad 17 Tewpe 3 9.4 234.0 13 5112.0
Downl oad 15 Type 3 9.2 254.0 15 4572.0
Downl oad 19 Type 3 9.1 342.0 15 B156. 0
Downl oad 20 Twpe 3 .4 316.0 1T S3T2.0
Downl oad 21 Type 3 9.1 434.0 15 TE12.0
Downl oad 22 Twpe 3 9.5 4a1.0 15 G835, 0
Download 23 Type 3 T.2 336.0 16 aBgE. 0
Downl oad 24 Trvpe 3 .6 432.0 1T Tidd. 0
Downlaoad 25 Type 3 g.6 423.10 17T TEQ3.0
Downl oad 26 Trvpe 3 9.4 2F9.0 15 412210
Downlaoad 27 Type 3 G.0 417.0 16 BETE. O
Downl oad 28 Tewpe 3 T.6 440.0 17T T450.0
Downl oad 29 Type 3 8.3 z0i.o 1T J41T.0
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Radar Type 4 - Radar Waveform

. Radar = Huomber of LIS BT
Trial Id Type Eld;h FRT (us) Pulses %::§th
us
Downl oad 1] Type 4 12.5 246.0 1z 29520
Download 1 Type 4 15.0 364.0 15 S480. 0
Downl oad 2 Type 4 11.5 454.0 1z SE0E. 0
Download 3 Type 4 15.3 292.0 16 4BTZ. 0
Download 4 Type 4 16.5 320.0 15 4500. 0
Download g Type 4 14.0 384.0 13 49920
Download B Type 4 13.6 351.0 13 4563, 0
Download T Type 4 15.0 261.0 14 3654.0
Download g Type 4 13.0 350.0 13 4550.0
Download q Type 4 14.3 396.0 13 S145.0
Downl oad 10 Type 4 20.0 346.0 16 B1TR. O
Download 11 Type 4 13.4 352.0 16 SE3Z. 0
Downl oad 12 Type 4 16.1 335.0 14 4970, 0
Download 13 Type 4 17.1 496.0 15 T440.0
Download 14 Type 4 14.4 235.0 13 3094.0
Download 15 Type 4 14.5 219.0 13 2547.0
Download 16 Type 4 15.7 355.0 16 BZ0G. 0
Download 17 Type 4 13.8 254.0 16 4544. 0
Download 15 Type 4 15.1 254.0 15 3510.0
Downlaoad 19 Type 4 15.0 34E.0 15 2130.0
Download 20 Type 4 16. 4 316.0 15 4740.0
Downlaoad 21 Type 4 15.0 434.0 15 B510.0
Download 2z Type 4 19.6 491.0 16 TES6. 0
Downl oad 23 Type 4 13.5 336.0 13 4625, 0
Download 24 Type 4 16.7T 432.0 15 B450. 0
Download 25 Type 4 16.7 429.0 15 B435.0
Download 26 Type 4 18.7 2ra.0 16 36E4. 0
Download 27 Type 4 11.1 417.0 1z a004. 0
Download 28 Type 4 14.5 440.0 13 5720.0
Downl oad 29 Type 4 16.3 201.0 14 Z514.0
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No (MHz) 0=No
Detection Detection

0 5500 0 15 5495.6 1

1 5500 1 16 5498 1

2 5500 1 17 5497.6 1

3 5500 1 18 5497.6 1

4 5500 1 19 5497.6 1

5 5500 1 20 5503.5 1

6 5500 1 21 5502.3 1

7 5500 1 22 5501.5 1

8 5500 1 23 5504.7 1

9 5500 1 24 5503.1 1

10 5498.4 1 25 5503.1 1

11 5497.6 1 26 5501.9 1

12 5496.4 1 27 5506.3 1

13 5496.8 1 28 5504.3 1

14 5495.2 1 29 5503.5 1

Detection Percentage (%) 96.7%
Type 5 Radar Waveform_0

Burst Fulze Chirp Homber of
ODffset ¥idth (as) Hidth Fulsex per (FRI-1 (u=s) |[FEI-Z (us) |FERI-3 (uxs)
(uxs) (MHz) Bur=t
490256, 0 55.3 T 1 102z, 0 - -
TT5904.0 85.9 T 3 1092. 0 1836.0 1332.0
1071017.0 54,7 T 1 1933.0 - -
163107.0 90. 6 T 3 1530.0 1603.0 1503. 0
453675.0 80.3 T z 17T14.0 1320.0 -
T44160.0 £6.9 T z 17T36.0 1004.0 -
1035772.0 B4.3 T 1 1297.0 - -
127623.0 T2.5 T z 1090. 0 1862.0 -
415283.0 £1.2 T 1 1933.0 - -
TOS327.0 65.3 T z 1440. 0 1410.0 -
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Type 5 Radar Waveform_1

Boar=st ol =e Chiryg Homb er oif
DFFFfFset Widri G 3 Waideth Folcses per FRT—1 (o=l FRT—F o= FRT—3 (o=l
[ ] = o= (M) Bor=+t
SSi1Soo. O 1= 1= = 17T S 1TS=t. O 1S57ToO. 0 19=5. 0
SO0S44. 0O |10 17T S 115sS. 0 1045 0O 19=1. 0
=1194=. 0 TS, 3 17T = 1400, O 14=5. 0 —
=Tl4==. 0 E=E S 17T = 1990, O 1e31. 0 1=S5=. 0
S35 =4. 0 BS. 9 17T = i479. 0 1585, 0 —
S10Sa. 0 Ba. IS 17T = 1SS0, 0O 1651. 0 -
1l9i1vTas. O 9= . B 17T =S 15510 159=_0 1067T. 0
=SS0 0O az. 1 17T = 1=Z=Z=. 0 129, 0 i=09. O
Sl1z==e4. 0O 59, = 17T = 1=2E. 0 157TE. O 1=4=4. O
112565, 0 (= 1= = 17T oS 1551, 0 1135. 0 1=54=. 0
1T=0589. O SO, 1 17T = 1555 0 1735 a —
SE=ESZ=. 0 [=1=Ja =1 17T = l11=s=. 0 1905 0 1z2s=.0
AQ=Z0OTE. O T, 4 17T = 1=08. O 1430, 0 iT=z=. 0
BES54=5. 0O B5S. 4 17T 1 1552, 0 — —
1S=490. 0 S1.9 17T = 1555, 0 1117T. 0 -
S136==. 0 S51. 5 17T = 1=zg99. 0O 1165 03 —
AT=E9O=E. O = b= = 17T = 19=4. O 17T=ES. 0O 114=. 0
EZE=Z1. 0 Sa. T 17T 1 19=24. O — —
Type 5 Radar Waveform_2
Borst Pulze Chirp Homber of
Dffset . Hidth Folsexz per |[PRI-1 (us) (PRI-2 f(us)] ([FET-3 (us)
#idth (a=])
(=) (MHz) Bur=t
ZB5739.0 B3 T B 2 1652. 0 1455. 0 -
5E3150. 0 3.3 B z 1710.0 1355. 0 -
910339. 0 7.9 B z2 1605, 0 1T15.0 -
1233457.0 gl. 3 B z2 1500, 0 1795. 0 -
225709. 0 91.4 B 3 1645. 0 1773.0 1433. 0
245237T. 0 B3, 0 B z2 1996. 0 1937. 0 -
GTOSET. O TG. 49 B z2 1779.0 19135.0 -
11952435. 0 Bo.1 B 1 1579.0 - -
158449, 0 261 B 1 1500, 0 - -
Type 5 Radar Waveform_3
Boar=st Fol =e l_—.l_lirp Homb er oif
l%ﬁ:set Wideth Ca=s) '(;]I};:_I:'l ;ul::s rer ([PRT—1 o= FRT—2Z2 (o=s] PRET—3F f(oxs)
2559568, O =N 17 = 150z, 0 10=z9. 0 —
414554, O 55. O 17 = 1501. 0 14z6. O -
sTs=Ezz. 0 TS. 4 1T = 1853, O 1991. 0 —
TZ1zO. 0O TS, B 17T =2 1=Z98. 0 1475, 0 —
ZEZEEE. O a=. 1 17T = 10z1. 0 142=. 0 1e=7T. 0
SaSsS=ES5. 0 B5. = 17T = 1507, 0 1155, 0 -
S56S61. 0 &O. T 17T 1 1954 0O — —
S==d1.0 B=. T 17T 1 1594, 0 — —
Z21=T4=. 0 Q1. & 17T = 1145, 0 1e30. 0 i1To9. O
STSS=1. 0 TG, S 17T = 107s. 0 1a30. O —
SS495T. O [=1= =] 17T S 1110, 0O 1535, 0 1S=9. 0
S544d. 0O TG, 1 17T = 1=254. 0 15560 —
194=52=. 0 1. 17T 1 1=sQ=. 0 — —
SS4El1=. 0 ST. 0 17T = 1=gEs. 0 1=5391. 0 14=7T. 0
S15555. 0 aT. T 17T oS 1=54=. 0 1504, O 15150
15552, 0 &, 5 17T S 1TSO. O 1619. 0 157TS. O
1TSsO==. 0 [=1= 17T 1 1=27=.0 — —
pebc =1~ Sw | T, S 17T =2 1o0z5. 0 1036, O —
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Type 5 Radar Waveform_4

Bor=+t Pal=e Chirp Homber oF
NDffzeit Width C(a=) Width FPol=ex per |(FRET—1 o= PRT—2 (a=]) PRTI—3F (o=
o= (MH=) Bor=+%t
Sg55S91. 0 B9. 5 14 = 1=55. 0 1=z95. 0 -
TSTSS5=S. 0 Q1.5 14 b 1598, 0 1S58, 0 123=.0
185500, 0 59. 3 14 3 1123 0 155=. 0 152=.0
IT99zZ5. 0 553. 7T 14 1 1za5. 0 - -
STO4T1. 0 Q5. & 14 e 1994, 0O 1593, 0 1551.0
TEEOSE. O T1. 5 14 = 15350, 0 153250 -
15625356, 0 B5. S 14 1 144=. 0 - -
F55945. 0 525 14 1 1635. 0 - -
S45955. 0 S=.0 14 = 1055. 0 1450. 0 -
TH1S==Z.0 Q0. 4 14 b 1095 0 1059. 0 1z90. 0
133274, 0 Bg. =2 14 = 10z4. 0 16530 -
330S597T.0 a9, & 14 3 1951. 0 1353, 0 140z, 0
SZETO4. 0 B0, 3 14 1 16565, 0 - -
T19549. 0 55.1 14 1 1540, 0O - -
1146420 55. 5 14 1 1449. 0 - -
Type 5 Radar Waveform_5
Barst Pul Chirp Homber of
Offset Width (uaz) |Fidth Puolsex per (FRI—1 f(u=) (PRI-2? (u=) (FRI-3 (a=)
(as] * — (MH=z) Bur=t
33550z, 0 63,1 10 1 15335. 0 - -
BEZEESS. O B9.9 10 = 16Z26.0 1513. 0 -
SESESZ. 0 T1.0 10 = 1405, 0 1465. 0 -
113559, 0 B0. G 10 1 1137.0 - -
S355TEL. O 59.9 10 1 1259.0 - -
298046, O 85.0 10 3 1950, 0 1227.0 1512.0
S39105. 0 TO. 3 10 = 14240 11635. 0 -
534250 86T 10 5 1BE5. 0 1549. 0 15392.0
SZ55892.0 51.7T 10 1 1590, 0 - -
SE5401. 0 a0. 3 10 I 1535. 0 1099, 0 1415. 0
S10408. 0 54.9 10 1 1236.0 - -
23553, 0 53.6 10 1 1053, 0 - -
Type 5 Radar Waveform_6
Burst Pul=e Chirp Humber of
Offset Width (us) Hidth Fulzex per [FETI-1 (ux]) |[FRT-Z2 (ux) |[FRT-3 (u=)
(u=) * hb (MH=z) Burst
3225330 T4. 8B =] 2 157TT.0 142T7. 0 -
S86336. 0 BT. S =] 2 16TZ.0 1421.0 -
S456T1. 0 92,3 =] 3 13955.0 1s0T. 0 1444.0
2B151.0 S0, 2 =] 2 1321.0 1699. 0 -
259625. 0 S4.0 =] 3 1182.0 1450, 0 187T2.0
554127.0 53,2 =] 2 13BE.0 1161.0 -
S1EET3. 0 95. B =] 3 1115.0 1495. 0 1541.0
1082995, 0 59.0 =] 1 15387T.0 - -
Z5T546. 0 B3, T =] 2 1422, 0 1522, 0 -
Sz1z90. 0 EE. 9 =] 2 13945, 0 1250.0 -
TSEZ39. 0 3.9 =] 1 1613.0 - -
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Type 5 Radar Waveform_7

Buar=+t Puol=e Chirp Homber of
Dffset Width C(o=) Width Folses per |[FRT-1 (us) |[PET-2 f(us) [PET—3 (us)
(ax) (AH=] Burst
SS6996. 0 B9. 5 1= = 1616. 0 1645 0 -
19065T. O S54.1 1= 1 1z07.0 - -
41353954, 0 B5.1 1= 1 1909. 0 - -
B353554. 0 92, 3 1= 3 158335. 0 1294 0 1TZ0.0
S553552. 0 g6. 2 1= 3 11=1.0 153950 190, 0
162655, 0 T, 3 1= = 195=2. 0 1537.0 -
3549560 94 5 1= 3 18520 1T17.0 1914, 0
BOTTSS. O g9=2.0 1= 3 1T5.0 19400 1404 0
S533TS5. 0 BE. S 1= 1 13=25. 0 - -
135099, 0 83. 7T 1= 3 1335. 0 14350 1590, 0
355654, 0 BT.3 1= = 1357.0 1147.0 -
SE03TS. O 85. 5 1= 3 1TaT. o 15090 1977T.0
S04195. 0 BT.1 1= = 1T74.0 190z 0 -
Type 5 Radar Waveform_8
Bar=t Pul Chirp Homber of
Offset Width (us) |Fidth Pulses per |[PRI-1 (us) |[PRI-2 (as) (PRI-3 (us)
(a=] (MH=z) Bur=st
1402835, 0 T3. 6 g 2 157T5. 0 1301. 0 -
430083, 0 85. 4 g 3 1040, 0 15339.0 1694 0
TZO0244. 0 5. 3 =1 3 1273.0 1632. 0 1199.0
1010475, 0 g57.5 =1 3 173T7.0 1115. 0 1055. 0
1044730 99.5 g 3 1034. 0 1141.0 1749.0
3954250 54.5 g 1 1316. 0 - -
BS46TZ. 0 57. 6 =1 3 1239.0 1132. 0 1516.0
975594, 0 Bi5. 4 =1 2 1751.0 1122.0 -
BSEQE. O 93, & =1 3 1095, 0 1755. 0 194350
S353950. 0 TO. B g z 1637T.0 1736. 0 -
Type 5 Radar Waveform_9
Bar=st Pol=e Chirp Homber of
OEfset Width 3 Width Folzes per |[PRI-1 (us) |[FRI-—2 (u=s) |[PEI-3 (ux)
(a=) * L= (MH=z) Bur=st
S54007T. 0 539.0 10 3 1329. 0 1945 0 1ZB5.0
TElzo9. 0 85.0 10 3 1195. 0 1526. 0 1900, 0
274720 59,7 10 3 1Ti&. O 1965. 0 1055. 0
Z2B9503. 0 B0. 1 10 1 1966, 0O - -
2105135, 0 55,3 10 3 1639, 0 1134.0 15375.0
TS3955. 0 BE. 4 10 1 1844 0 - -
QgEE&1. 0O B4, T 10 1 1070, o - -
23935T.0 a5, 1 10 3 1095, 0 1511. 0 1151. 0
4530927T. 0 an. 1 10 3 1170, 0 1519.0 1171.0
TZzOoz. 0 96, 3 10 3 197Z. 0 1564. 0 1042. 0
QEES30. 0 55.9 10 1 1365. 0 - -
210105, 0 54 .5 10 1 1317.0 - -
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Type 5 Radar Waveform_10

Bor=+t Pl = Cl_:n.i:r:p Homb exr oif
l:::‘f:_?et Waidei Coa=) 'I'(;;l[;:;:n. ;ul::s - e FRT—1 o= FRT—= o= FRET—3F (o=
ZTO81=. 0 S8, T =0 1 1551. 0 — —
“414=01. 0 a4, 9 =0 =3 15s=29. 0 1077, 0O 1505, 0
S5s0z=1. 0 az. =5 =0 = 13=Z7T. 0 1974 0O 17TS1. 0
107585 0O S4. 1 =0 = 1z41. 0O 1155 0O 1T1=_. 0
ZST1ITE. O BE. 3 =0 1 1543 0 — —
Zass1s5s. 0O 5T. = =0 1 1=Z45. 0O — —
SAQAOS . O a5, 4 =0 = 197a. O 1SEeT. O 1S80. 0
SaTET. O S5 5 =0 = 10=7T. 0 18=sS. 0 1855 0
ZIS0O00. O 59,3 =0 = 11z25. 0 1166 O —
SSas19. O 5T. = =0 1 1=Z60. O — —
SEESSS. 0O T=. 1 =0 = 1S49a. O 1= 0 —
TEZ0oz==. 0 TS, = =0 = 1S0o4. O 1791, 0 —
Z1TEOS. O 565 & =0 1 1019 0O — —
SEO0=Z=Z1. 0 5. T =0 = 1g9e1. 0 14=1 . 0O 199=. 0
SosaT=. 0 S4a4.9 =0 =3 1zZ59. 0 1949, 0 14=29. 0
S441=. 0 =551 =0 1 1=Z1=. 0 — —
199445 O [=h= . = =0 1 1511 0 — —
S44a01 . O BS. S =0 1 185=. 0 — —
455495 . O Ta. = =0 = 1910, O 1259, 0 —
SESSE. O b= 1= = =0 = 101d. O 1151 .0 150=_ 0
Type 5 Radar Waveform_11
Bor=sit Pol = Chiryp Homb aer oif
DFFFs<eaet Wideth C x Wadth Folcses per FRT—1 (o=l FRT—=F o= FRT—3 o=
(o= * = (M) Bor =t
ZOl45S. 0O TE. O 15 = i119. 0 1STS. 0O -
S5E1TST. O S53. 5 15 S 1565 0 1149 0O 11=9. 0
SZ==z19.0 TE. =2 1= =2 1=14. 0O 19=1. 0 —
ZOT7T11. 0 =ST. = 1= 1 1S9, 0O — —
151230, 0 5. & 1S oS 10so. O 17T0OS. O 1591. 0
S455S15S. 0 B0, 1 15 1 1=0=. 0 - -
SOo4549. 0O 59. = 15 1 12550 — —
SZa. 0 TS, & 1= =2 i=sa0o. O 18l1=s. 0 —
182059, 0 S1. 7T 1= 1 19=Z=. 0 — —
SZ1959. 0 ST. T 1S oS 1550, 0 1S4z, 0 1204, O
4SSTISS. O TT. = 15 = 1504, O 15TS. 0O -
BE4=555. 0 9= B 15 =S 1506 0 15=0. 0 1T7=9. 0
1422168, 0 (= R 1= 1 1=Se=. 0 — —
FOozZT1i1.0 [=1=T 1= = 1=5=Z0. 0 19=7T. 0 —
4GISEES0. O TS, & 1S = 15z20. 0 1635, 0 —
BZE0O51. 0 (= B 15 1 15395, 0O - -
1=Z=1951. 0 944, = 1= = 107=.0 l14a==. 0 1=s09. 0
ZgzZa=s9. 0 BE. = 1= 1 100=. O — —
Type 5 Radar Waveform_12
Bor=+t r Chirp Homber of
Off=eat ';ﬁf; (a=) |Fidth Fulses per |[FRI—1 (us) |[FRT—Z (us) |[FEI—-3 C(uax)
(a=s] (MH=) Burst
SZ1SIT. 0 e, 5 14 = isaT. 0 1GBEE. O 1595, 0
TZE1O9. 0 S0, 5 14 = 1Ta4. 0O 17z1.0 -
1226846, 0 ToO. 1 14 = iTaa. O 1395, 0 -
Z1EE815. 0 =S50 14 1 igS9. 0 - -
S10G&1. 0 50, 6 14 1 11390 - -
TOS4SE. 0 S1.T 14 = 1zz5. 0 1016, 0O -
Q903 0 55,8 14 1 1904, 0 - -
ZoZa9d. O 24, 5 14 1 igsz. 0 - -
ASES05. O 53,5 14 1 11z4. 0 - -
BTTSEO. O SR B 14 b 11z6. 0 1543, 0 16T4. 0O
TS215. 0O S51.5 14 = iBz4. 0 1G12. 0 -
ZEo189. O 55, 5 14 1 1175. 0O - -
ABOSTE. O SR, S 14 = 1TaT.0 18300 1586, 0O
BES4TS1. 0 TE. & 14 = 18170 1BET. O -
S1459. 0 BE. 9 14 = 10710 1zTa. 0 -
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Type 5 Radar Waveform_13

Baor st Pal=e Cyirp Homber of
DfFfzet Width C 2 Width Fol=es per (PRET—1 (o=]) |FRT—2 (o= |[FET—3F (o=
(o= * = (MH=] Bor st
=299z21.0 g0, = 15 1 1z27T1.0 - -
410385, 0 TS. 5 15 = 1515, 0 15=4. 0 -
S91T45. 0O T3. 35 15 = 1460 0 1525. 0 -
=59=4. 0 BS. B 15 = 1355, 0 1007. 0 -
=oes1=2. 0 85, 4 15 = 1094, 0O 17TTO. O 105=. 0
FETI4T. O ST. B 15 = 1=11. 0 1&10. 0O 1505, 0
STOZS3S. 0 S5, 1 15 1 1T==2. 0 - -
25830 93,1 15 = 1101 . 0 1490, 0 1211. 0
154759, 0O T=. 5 15 = 1547, 0 1105 0 -
FeSO04. 0 S5, T 15 = 1485, 0 1554 0 15330
S454911. 0 52,35 15 = 1T=T.0 1551. 0 -
TZ2TEEZ. 0O S0, 0 15 = 17O, O 19250 -
161573, 0 E=1= T =1 15 = 1s07T. 0 19&7T. 0 151=. 0
S0, O 54, 0 15 1 1z0=. 0 - -
S235TO. 0 ST.5 15 = 110&. O 1T2=. 0 15990
TOSO16. O TO. O 15 = 19z9. 0 1008 O -
Type 5 Radar Waveform_14
Buar=st Fal Chirp Homber of
Offset 'idf; (u=) |Hidth Pulses per |[PRI-1 (us) ([PRT-2 (us) |[PRI-—3 (us)
(ax) (MH=x) Bar=st
187014, 0 1.4 11 z 1780, 0 1283. 0 -
AZAS5E. O B3, 4 11 1 1303, 0 - -
BEITTE. O a4 4 11 ] 17TTS. 0 1205, 0 12868. 0
Q1ZR03. O T5. 3 11 = 1287.0 15258. 0 -
15SB9E6. O 99,1 11 3 1544. 0 1212.0 1964. 0
399126, O 5.5 11 = 1189.0 1599. 0 -
BA0SES. O Ti.0 11 z 1363. 0 1605. 0 -
SEZe14. O g2, 5 11 z 1193. 0 1546, 0 -
127384 0 =E 11 ] 12230 1455 0 1012. 0
ZEATES. O 51.5 11 1 15T2. 0 - -
B1039Z. O gz, 1 11 z 1793, 0 14TE. 0 -
853802, 0 SB. B 11 1 1903. 0 - -
Type 5 Radar Waveform_15
Bur=t Pul Chirp Homber of
Off=et '.df; (as) |Hidth Pulzes per |PRTI—1 (us) [FRI-2 (us) [FRI-—3F (ua=s)
(a=x) * a— (MHx ) Bar=st
f=Tulut=t=Tn] TZ. 6 11 = 1403, 0 1934, 0 -
F1Z4B6. 0O od. 1 11 b 1797.0 16640 1930, 0
SESSE0. 0 as. = 11 b 12EBT.0 17Ts8. 0 1408, 0
TE1159. 0 51.1 11 1 1045, 0 - -
BETST. O S0, 9 11 1 18B0. 0 - -
FESEES. O TS. 6B 11 e 1654, 0 1559. 0 -
SOoEE4. O S0, 5 11 1 1TES. 0 - -
TE1054. 0O an. T 11 b 1544. 0 1145. 0 1556, 0
F5220.0 55. = 11 1 1359, 0 - -
ZETO44. 0 S4.9 11 k] 1419, 0 1554, 0 i1zas. 0
482121. 0 59,3 11 1 1T26. 0 - -
TO4B01 . O TT.T 11 e 1300, 0 1701.0 -
TETEZ. 0 G2 4 11 = 1082, 0 1995, 0 -
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Type 5 Radar Waveform_16
Borst Pal = Hombar oif
1:::‘1;':5&1 Ws Azl Coa=) giz:s per |PRT—1 Ca=) |FPET—2 (a=13 |FPRT—=F (o=l
1574585 0O S22 = 191103 =000, O —
S09459. 0 27T 4 17TsS5. 0 1505 0 10=1. 0
AES0O0S. O 8BS, 3= = 1=391. 0 1044, O —
E1SSES=. 0 [=T=Ji = 100 0 149=. 0 —
19355 0 515 1 100=. 0 — —
Zg1=4=. 0 Bg. = = 1===. 0 14==. 0 —
444521 . 0 [=1m . 1 1=57T=. 0 — —
S5aTSS=. 0 [=1=p ] 1 184> 0 — —
1=0=7o. 0O [=1= 3= 1 17T7T1. 0 — —
=ZETS0OS=E. 0 So.a 1 1554 0 — —
AZS&0O9. O Q5. = = 11=7T. 0 1935, 0 19970
STEZ=T. O Q== = 17T==. 0 15==. 0 10=0. 0
10158==. 0 Sso. g 1 1==4. 0 — —
Z53=3645 . 0 BT. S = 1760 15615 0 —
404519 0 S4. 39 = 17530 1915, 0O 1584 0
SEO450. O =sT.S 1 10==. 0 — —
S=E4AST. O 0. S = 104=. 0O 13=93. 0 1545 0
ZZASSS. 0 T = = 1505 0O 157T1. 0 —
SSTO=Z=S. 0 SS.9 = 1=9S. 0 1=Z01. 0 11400

Type 5 Radar Waveform_17
Bar =+t Pol =a C]_:l.irp Homb er oif
NDEFfFf=<et Width C(o=) Wadth Folse=s per FRT—1 o= FRIT—Z2 = FRT—3 Coa=)
a=2 (AH=] Bor=+t
ST1=Z35. 0 =555 1= 1 15250 - -
BTig94. 0O 9. 6 1S = 1555, 0 1454, 0 156&1. 0
ZEZSE05. 0 TS, 1 1= = 117v=.0 1=7T=.0 —
ZS9135. 0 TS, T 14 = 1z49. 0 1999, 0 -
S5453917T. 0O a1 5 15 S 1514 0O 1745 0O 1041 .0
47495, 0O =1, =2 1= = 1e9Q=. 0 1220 -
Z0sSS10. 0 T3. O 1S = 1z2=22. 0 1730, 0 -
STOZG=. 0 &EO. 9 1= 1 1359, 0 — —
SS1497T. 0 B35, 1 14 1 1845, O - -
=TE=Z1.0 a5 . 3 15 S 1959 0 1==5. 0 159103
1591=4. 0 4. T 1= 1 1zZe0. 0 - -
49010, 0 5. & 1S = 1Z21&. 0 1510, 0 1445, 0
Sl11sd1. 0 =4. 0 1= 1 1eg9T. 0 — —
To1. 0 a5, & 14 1 1=7T3. 0 - -
165405 . O a5, 0 15 S 17Tas. O 1055 0 195=_0
=F2ozTa. 0 25, = 1= = 127T&. O 1S8s. 0 -
4903951 0 TS, =2 1S = 1491. 0 1=Z1=. 0 -
ES=SS1=. 0 S22 B 1= 1 117&. 0 — —

Type 5 Radar Waveform_18
Boar=sit Pol = C]_:l.irp Homb exr oif
NDfFfF=set Width Co=) Wadth Folses pexr FRT—1 o= FRT—Z2 LE T | FRT—3 LI |
o= (M=) Boar st
149541 . 0O 54 4 17T 1 155s0. 0 — —
=F0944=. 0 az. = 1T = 1=Z7T4. 0 1191. 0 1=57T5. 0
4TOGE0O5. O S=. 35 17T = 15068, O 1S5S 0 —
BI31627T. 0 L= = 1T = 1359, 0 19250 -
1==sg9s7T. 0 a0, & 17T = 1477T. 0 10=0. 0 15==.0
=q0g9l1s. 0 S5, 1 1T 1 1z47T. 0 - -
A4S0Zas. 0O a4, 1 1T = 1441. 0 1355, 0 1=9&. 0
BE13=35T. 0O S=.0 17T 1 17350 — —
1095645, O =9. 0 1T 1 i1z27T7T. 0 - -
=Z2T71i04=. 0 SOo. O 17T 1 1=2=0. 0 - -
ASESES. 0O =ST. T 1T 1 1065, 0 - -
SQz4azz=. 0 [=1=N =] 1T 1 1e7Ts. 0 - -
S9599. 0O S55. 1 17T = 1445 0O 1073 0O -
Z51010. 0 24, = 1T 1 18Z6. 0O - -
4l1=5=9. 0 &0, & 17T 1 1=Zz55. 0 - -
STIOZS. 0O TS. S 1T = 1z&20. 0 107T=. 0 -
EJETd. O T, =2 17T = 1=4=. 0 19==.0 -
=EZ0S11.0 = P = | 1T = 137T1. 0 1z&=1.0 -
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Type 5 Radar Waveform_19

Bar =+t Pol =a Chirp Homb er oif
NDEFfFf=<et Width C(o=) Wadth Folse=s per FRT—1 o= FRIT—Z2 = FRT—3 Coa=)
o=} (AMH =) Buor=s+t
=FozZeq=. 0 (=== 1T 1 119&. 0 - -
SSET41.0 B5. 6 1T = 1574, 0O 1=z4=. 0 -
4g9sSST. O TE. 3 1T = 1==S5. 0 194=. 0 -
2103350 =T, =2 1T = 129S. 0O 1S25. 0 1=37TS. 0
ST1965. 0 TE. B 1T = 1=55=. 0 157TE. O -
S34Z83. 0 === 1T 1 11=Z0. 0 - -
=995, 0 ST, 4 1T = 1955, 0 1544, 0 1505, 0
130940, 0 B9, 1 1T = 17TO=. 0O 1559, 0 -
SSESEZ1L. 0O =1. 7T 1T 1 i1i97T1. 0 - -
S141=1_0 S35, 4 1T 1 1466 O - -
1020z, 0 =9, =2 1T = 190z, 0 1074, 0 1=97. 0
1T1Z45. 0 TS. S 1T = 107T&. O 17TOZ. 0 -
===117.0 S=E. 0 1T 1 10e=. 0 - -
494255, 0 =1.0 1T 1 141S. 0 - -
BESS940. O S6. T 1T 1 110=_0O - -
1517TEE. O S4. = 1T 1 12Z=2. 0 - -
SF1EZ15. 0 TS. O 1T = 1025 0 199=Z. 0 -
A4TZEZEL. 0 Sl 4 1T = 1T7T7r=. 0 1Z25=. 0 -
Type 5 Radar Waveform_20
Bor=+t Pal=e C]_:Li:rp Homber of
Offzeat Width C(a=) Width Fol=s=e=s per [PRT—1 C(uo=]) [FRT-—Z (a=) |[PRIT-—3F (u=)
(a=) (MH=] Buor=+t
THEZTAS. O 51.5 14 1 15190 - -
157395, 0 T4. 0 14 = 16z9. 0 1555. 0 -
SI51TSE.0 59.0 14 1 1S5z, 0 - -
S44545. 0O B9. 35 14 = 1676, O 1197T.0 -
TIBESET. O S4. T 14 S 11035 0 1T1i1. 0 17Ta0. 0
15335515, 0 59.5 14 S 1951. 0 1655. 0 1414. 0
SZTz91.0 T2.1 14 = 15355, 0 1551. 0 -
SzZOl165. 0 T9.Q 14 = 1944, 0O 1945, 0 -
TiSGz4. 0 535 2 14 1 1=57T.0 - -
110=59. 0 ar. 3 14 S 1061 . 0 1051. 0 1457T. 0
SO415=2. 0 B35, T 14 1 1576, O - -
49Ea5E5. O 10o. 0 14 S 1401 . 0 1052. 0 1005, 0
BSSSZT. 0O 55.9 14 S 1547, 0 1557T. 0 ZOoo. o
SHBEEzZ4. 0O TS. B 14 = 1014, 0 1144 .0 -
ZT95359. 0 94, 4 14 S 15035, 0 11550 1451. 0
Type 5 Radar Waveform_21
Boar=1+t Pol = l:]_:h.:i.rp Huoumber oif
NDFfFfzeat Width (o= Wadti FPolses per FRT—1 = FPFRT—Z s FRT—S o=
Ca=X (AH= Buor=st
F94SSE. O 50, 1 17T 1 1474 0 - -
S556E556. 0 &EO. 0O 17T 1 1ZB6. 0O - -
Sz234a9. 0 E=4= T = 17T 1 14=1. 0 - -
21322350 TS, 3 17T = 1523=. 0 1z29=. 0 -
ST4Z0S. 0 TT. 3 17T = 1091. 0 1835, 0 -
SEISETE. O TO. =2 1T = 1047T. 0 1T47T. 0 -
Z=Z=34. 0 T4, 1 17T = 1454, 0 1T7=4. 0 -
19zZ0=0. 0 Q4. 2 17T = 1=527T. 0 12s5. 0 1159. 0
=54437T. 0 T1. 4 17T = 1=22. 0 1484 0O -
S15417T. 0 S4. 35 17T 1 1S40, 0 - -
125610 b=1m iy =) 1T S 14590 1554 0O 1009 0O
1T4011. 0 E=Z.9 17T 1 11=4. 0 - -
EFET4BE. 0 S35 17T = 1=35. 0 1=s45. 0 1515 0
494525 0 a9z, 1 17T = 1521. 0 1S40, O 1057, 0
BSTISE. 0 S5, T 17T 1 1445, 0 - -
1541649 0 592 17T 1 10150 - -
=Zl4ez27T. 0 TS, 3 17T = 191a. 0 117T=. 0 -
4TSs19z2. 0 S3.3 17T = 103zZ9. 0 1217. 0 1=55. 0
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Type 5 Radar Waveform_22

B =t gl Chixxp Haomber of
?igiet EEEEE BT 1;#;? Pul=e= per (PRI—1 (a=) ([PRT—Z C(a=) |[PRT—3F (o=l
STZ4zS. O TA. S =0 = 1485, O 1TEE. O —
1205685, O TE. 9 =0 = 1az0. O 1a==. 0 —
ZE4AQ06 . O as. = =0 = 137TO. O 119s. 0 11s0. 0
ADTA0E . O TI. & =0 = 1g89. O 1az0. O —
sSs3393. 0 ar. s =0 3 1030, O 1ass. O 1S04. O
1n=z7T2. 0 Er =] =0 = 1aso. 0 1ES4. 0 1=1a. 0
ZABTS1. O ST, 4 =0 = 1es9. O 1158, O 1855, O
Sazai9. 0 Bs. 1 =0 1 1ETS. O — —
SIE0ZE. O EEnk =0 3 11=s. 0 1494, O 14351. 0
Sa40mz. 0O E==] =0 1 1816 O — —
ZzozSa. O a0, 1 =0 = 1Z681. 0 1052, O 1SS0, 0
STSOoas. O S5, 3 =0 1 1251, 0 — —
SEOTas. 0 s1. 7 =0 1 1oas. 0 — —
BE9Z1. O BT. S =0 = 1E8a. O 1z00. O —
Z1z=E63. 0 B0, S =0 1 1197, O — —
SZEEETL. O =101 =0 = 1=as. O 1Z40. O —
4g0aaz= . 0O aT. a =0 = 1S36. 0 17T=a. 0 159z 0
4Q009. O @11 =0 = 1000, O 148, O 17TS9. 0
193529, 0 ar. = =0 3 1435, O 1827, 0 1037, 0
EZSA9s. 0O Ta. o =0 = 1azs. 0 1498 0O —
Type 5 Radar Waveform_23
Bar=st FPul=e Chirp Homber of
Dffset Width f(as) Waidth Pulses per (PRT-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(a=) (MHz) Bur=st
S08Z92. 0 95, 5 =l < 1080, 0 1534. 0 1473, 0
52253, 0 Bl1.1 =l 1 1453, 0 - -
293932, 0 T™r. S =} = 1307. 0 153490 -
S35B05. 0 ™. & 9 2 1T5Z. 0 1651.0 -
TTEETZ. 0O 87T.6 a9 3 1264, 0 1z292.0 1653. 0
22446, 0 BS. 0 9 1 1734. 0 - -
ZB3I56T. 0 94,1 9 3 12935, 0 1501. 0 1547. 0
S05504. 0 TG. & =l b= 1567T. 0 1570, 0 -
TABZ30. 0 55. 6 =} 3 1501. 0 1T&9. 0 1565. 0
93TT1iS. 0 S5T.0 9 3 147T5. 0 1457T.0 1965. 0
234109, 0 g5, 5 a9 3 1837T. 0 13335.0 1179.0
4TS3552. 0 3.1 a9 3 1915. 0 1160.0 1785, 0
Type 5 Radar Waveform_24
Baor=st Paol=e Chirp Homber of
DfFfset Width G 3 Width Folzex per |([FET—1 (o= FRI—Z2 f(m=] FRT—3F C(a=)
(o< * e (MH=) Buor=st
S3eS4T. 0 85. 5 15 3 15210 1906, 0O 15520
TZ107TS. 0 Bl. = 15 1 1015, 0 - -
153632, 0 [=1= T = 15 1 1557T. 0 - -
SIESS4=. 0 S4. 6B 15 1 1135, 0 - -
S14545. 0 a5, = 15 ] 1=57.0 1597T.0 1545, 0
595992, 0 (=] =] 15 ] 1512 0 114=.0 1164 0O
130965, 0O TE. S 15 = 1545, 0 1947T. 0 -
1192z, 0 5. 5 15 = 1T15. 0 1926. 0 -
439545, O 55. 5 15 S 1=70. 0 15561. 0 1=55. 0
BTSTIS4. 0O B=. = 15 1 1570, 0 - -
1055689, 0O TG. B 15 = 15so7T. 0 17T31.0 -
259506, O &3, 0 15 = 1Ts52. 0 15394, 0 -
4T=102. 0 S4.0 15 1 13250 - -
BSZ17T9. 0 [=1=n] 15 1 159s. 0 - -
SE533. 0 525 15 1 1733, 0 - -
ZET405. O T3. 0 15 = 1594, 0 1535=. 0 -
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Type 5 Radar Waveform_25

Baor st Pal=e C]_:Li:rp Homber of
DfFfzet Width Cua=) Width Fol=es per (PRET—1 (o=]) |FRT—2 (o= |[FET—3F (o=
(a=] (MH=) Baoar=s+t
449555 0O S2. 35 15 1 l145=Z. 0 - -
B3105335. 0 S2. 35 15 1 159s. 0 - -
E3STE. O o4, = 15 = 1630, 0 1548, O 1586 O
24553560 B5S. T 15 1 119z 0 - -
4ZTATE. O Bz, 0 15 1 11535, 0 - -
BOSZ55. 0O a99. 3 15 ] 1154. 0 1525. 0 1567T=. 0
4157TT. O a0, 0 15 ] 1511. 0 1051. 0 1740, 0
ZEEEEZ. 0O 6. 1 15 = 1z4z 0 1373 0 —
A03E=T. 0O (== 15 ] 13720 10z5. 0 1471.0
555454 0 [=T=T 15 = 1515 . 0 1z05. 0 -
19409, 0O (=] =] 15 ] i1407. 0 1411. 0 15354, 0
ZO0&01 .0 TZ. S 15 = 1657T. 0 137T7T.0 -
FH1Z5S. 0 Q0. 0 15 = 1565 0O 1352 0 11070
SE4A0TI. O (=T =] 15 1 151=2. 0 - -
TASGESE. O TG, S 15 = 15z0. 0 19i19. 0 -
1TS5935. 0 =1~ =] 15 1 1745, 0O - -
Type 5 Radar Waveform_26
Bor=st Pl = Cl_:-.irp Homb aer oiF
1:::‘1;':-?&1 Wi dih Co=2) Eﬁ;? ;3::; per [PRT—1 C(aoa=3 |[PRT—2 C(a=3¥ |[FET—F (o=
SO0s=4=_ 0 55. 5 15 1 1416 0O — —
455115, 0O S=.0 1= 1 158=. 0 — —
BOS3=S. O &9, 9 1= = 1S=7T. 0 1241 0O —
1=Z09=5. 0 a0, & 1= = 1015, O 1555 0 19350
=ZS54SS=E. 0 &0, 9 1= 1 1049, O — —
4=ZT=E2d. 0O s=5.9 1= 1 1447T. 0 — —
sSsTss1. 0 =49 1= = 1190, O 1=681. 0 12150
11=za7T3. 0 Bl1. S 15 1 1545 O — —
ZE499=. 0 BS. S 1= = 1849, O 1152 0 —
41T1=T. O TL. & 1= = 15354, 0O 1958 0O —
SETIEZE. O a0, & 1= = 1TTE. O 1&9=. 0O 15=5. 0
QAEsSS=E. 0O S5 & 1= = 1105, 0 1&7T1. 0O 1177. 0
Z45TEE. O [=1 T =1 1= = 1s=9. 0 11=s7. 0O 1=19. 0
Sgdg9=T1.0 55. 5 15 1 193=. 0O — —
S510=26. 0 TS. S 15 = 12750 1745 0O —
TASSZ=. O TL. S 1= = 1S=4. 0O 1S7T9a. 0 —
ZETSES. 0O &=, 4 1= 1 17Ta=. O — —
SSO=Z4=. 0 T1L. 1 1= = 1=2=1. 0 1054 0O —
SE=405. O T, = 1= = 1=2=5. 0 1&00. O —
Type 5 Radar Waveform_27
Burxst Ful Chirp Homber of
Dffset e ¥idth Pulses per |[PRI-1 (us) |PRI-2 (us) |[PRI-3 (us)
¥idth (as)
(ns) (MHz) Bur=t
133606, 0 g6, 2 5 3 1330.0 1054. 0 1609, 0
496415, 0 a9z.49 2 3 1850. 0 1152. 0 1240.0
559934, 0 a0 5 5 2 13560 1470.0 -
1222490, 0 6.0 5 2 1744. 0 1761.0 -
gaaTo. 0 &b, 2 2 3 1524. 0 1412. 0 179z, 0
451853. 0 T1.2 5 2 16950 1510.0 -
514407, 0 g8.5 5 3 1110 1745.0 153T7.0
1179372, 0 e T 5 1 14860 - -
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Type 5 Radar Waveform_28

Bur=+t Puloe [:]_xirp Homber of
DEfset Hidth C(uoz) WHaidth Pulses per [PRT—1 (u=s) |[PET-2 (us) (PET-3F f(u=s)
(a=) (MH=) Buarst
27T197.0 T7.8 11 = 1399. 0 1614. 0 -
2505190 s0.0 11 1 1Z256. 0 - -
4T4155. 0 s0.0 11 1 1654. 0 - -
Ba5g00. 0 85. 8 11 e 1055. 0 1145. 0 1T41.0
Qz0o1Tz. 0 TT7. 6B 11 = 1z09. 0 14060 -
ZEzel4.0 85. T 11 e 1452. 0 1097.0 1455. 0
446205, 0 Bg. 9 11 = 1467T. 0 1116.0 -
BTOZTS. O B0. 4 11 1 1455. 0 - -
5935435, 0 s52.0 11 1 1719.0 - -
195059, 0O a6. 2 11 e 15314. 0 1521.0 11394. 0
415976 O Bz.0 11 1 1995. 0 - -
B4za10. 0 Bz.0 11 1 1647. 0 - -
SB3055. 0 96. 4 11 e 1459. 0 1639. 0 1T42. 0
Type 5 Radar Waveform_29
Bor=s+t Pul=e C]_:n.:i.:rp Homber of
DEfzet Width C(as=) Wadth Ful=es per |[FET-—1 f(a=]) |[PRET—2 (uas) |[FEL—3F (a=s]
(a=) (MH=) Bur=s+t
145451 . 0 BT. S 14 = 1645, 0 1169. 0 -
3535655, 0 S2. 8 14 = 117T4. 0 191z 0 -
S305=z29. 0 a7, 2 14 =] 17T35. 0 1545. 0 1505. 0
TZESZE4. 0 g0, 4 14 S 1580, 0 1955, 0 1445, 0
12177T9. 0 L=T= I =) 14 1 1941. 0 - -
SF15TOS. 0 53,4 14 1 1a01. 0 - -
SO0TTSS. O S5, 6B 14 =] 1274, 0 1059, 0 15035, 0
TOoOool. o =ST.9 14 S 1584, 0 1S67T. 0 17550
aTTI1. 0 g9z B 14 3 1=351.0 11120 1165. 0
Zol1aTs5. 0 |= T 14 1 1432, 0 - -
45557TT. 0 B0, 0 14 1 1089. 0 - -
BTTSTS. O [=T=a=] 14 = 198=. 0 11510 -
TITEE. O =85 B 14 3 195=. 0 1554. 0 1975. 0
ZEEASE. O a0, 4 14 S 156860 1555. 0 17560
4514650 B35 14 1 1459. 0 - -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection
0=No Detection

Trail #

1=Detection
0=No Detection

1

15

1

16

17

18

19

20
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22

23

OO |W|IN|F|O

24

[EEN
o

25

[y
[N

26

[ERN
N

27

[ERN
w

28

14

RPlRr|lRr|R(P|RPR|RIP|RPR|RP|IRP|RPR|R |,

29

e I N N I e I B N = I = I SN

Detection Percentage (%)

100.0%

Type 6 Radar Waveform_0

Izt tanzy |O 5 = = =

[ n ] Sa=0 SaASS (=1 =A== SS5E S==T
= SBSS I=1=]st=) S41 4 S55=1 SB15S
A1 S=a1 S5 SEE S=14 STO=
1= Saas =1 =1==] S455 SES=E S EE
=0 S=aS S==3 Sa1T S=5s S5551
== Sas= =511 S=E0 SEES === 1
=0 SS5Aas S=5aa === =] SES5 S=aT
== Sa4aS Saz=- =17 SS55= S=T3
e S=ZsE0 ST1= S S710 === =)
A4S SSTE S=0d SET SS=EE S =4
=i ST=- S f= == ] S=5A4 S=ETT
== S7aT =t=1=1= S50 Seg90 SS9
(= n} Sa4=1 f=1=1=1-14 (== =1 SEO S==0
[ =1=4 Sa4aS S=T1 S=51 SE15S S=ET
el S=a9 S-S f=e 1= 1 SE2E S55T
= SS0O5 =1=1m Y SRS a4 I=1=1={m)
Bk S=ZST SEO Sa=1 S==9 S=1E
Es =4 S=11 S=TE SSTS SETES SATT
k=1 == =) Sa=1 Sa4SES SEAaS SaESE
b= =4 S SS=== SESE SS=5 ==13
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Type 6 Radar Waveform_1
s tansy O il = = <
(5} S0 S=25= SBESa 52T 5557
= E=t=t=1=4 [=1=1=1m] = T=1=] I=1=3=1:1 S=S0
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Type 6 Radar Waveform_2
Lize tanzy |O a = = <2
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Type 6 Radar Waveform_3
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Type 6 Radar

Waveform_4
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Type 6 Radar Waveform_5
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Type 6 Radar Waveform_6
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Type 6 Radar Waveform_7
I:oe  tmns> |O = = = =2
(5] Sa0= S=Ea1 S==0 I=1=1=3=1 S=aS
= ST7a1 5551 S4B SBEZS 53551
A1 ==17T =1 ==4=] =SST= == =1m] ==
1= S59= =414 [=t=1mbra S53=5 S4a45=
=21 SESS =719 == =1 Sa1S =S=5T=
== S=Z=T ==t == SESE = e = =449
=0 =47TT ==19 ST1i0 =t=t=4=] Sa4==
== 1= =1~ B SES=E S415 =1~ =] I=1=3=1=]
=R S=asS SS51S = =] =S4T= STOo=
L 34 E=p=im =] S=0= S44= E=1=1= 1} =Tl
=i SEOE ==11 =1 =1=1=" Sa59 S545
== S=E5S =ToaT sSS== S4a== ==4=]m]
(=1m ] L= = ===t Sa456 s59= =sT13=
[ =1=4 =T14 =a4=1 =r=d=1-1 S4a4== S4a4=-1
T L=1="ram) L= == =t = S53T=S 5351
TS SEOS= === = =451 =] =3 S54
=i sS594 =STOs =1 D 8 sS=2T= =s5193
E=1=4 S=T =aS0 =S=1= =i == =
o S=sg L= = ===1 =sSSs= SS=0
b= 1=1 S=S0= =471 STOE =1 =1= b=y S=40

Type 6 Radar Waveform_8
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Type 6 Radar

Waveform_10
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Type 6 Radar

Waveform_28

I:oe  tansy |O * = = i

[ n ] === o =ST= Sqa== S4== SES=
== SEA4AS == 5=t =Sa14 =ST1= SaEST
A0 SEET SESE [=1= b= Sa4= ==41
1= =530 S=15 [=pe == I=1=3=h} Sa40=
=i =1 ==1=1] =prci=1- ST S=S=0 S4=T
== S5S4 S5=4 I=1=1=1m] =471 I=t=t=1-—1
=i L=p L S4as4a S4aES 55135 SEO4
=== SE5ES 5555 =714 S405 =1 ==4=]
<L Sa=ES === S5aS I=1=1=1r =1~ R
B 84 S=T= =sS5s= ===0 = = [=1=" =
=i [ S4agan = = =1 == SEOE
== =41 =1=1=—1=] Sag= === 1=] S=51
(=18} SSE0 =S=Ta =1 = b= === j= SEST
L= 1=4 SE59a 53514 5511 =t T e ) S=210
T S=549a =1=1 == = 3= Y ==14 ===
T= =] = Y =t=1m = =S=5=9 =1~ =] S=Toa
E=n ] SEES === S==Z00 === m] =1 S
= =S4 s4a7a == = S4a451 S=TT
=1} SAS5 Sq4=0 Sa0= SESS S5l
b= =4 SESS =551 =SS=4 === =1 I=1=3=1-18

Type 6 Radar Waveform_29
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Report No.: 2103RSU011-U3

Product Kinetic VolP Modem Temperature 27°C

Test Engineer Jake Lan Relative Humidity 65%

Test Site WZ-SR4 Test Date 2021/05/11-05/13
Test Item Radar Statistical Performance Check (802.11ax-HE40 mode — 5510MHz)

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1 detect ,0 no detect
(MHz) Radar Type 1 | Radar Type 2 | Radar Type 3 Radar Type 4
0 5491 1 0 0 1
1 5493 1 1 1 1
2 5494 1 1 1 1
3 5496 1 1 1 1
4 5497 1 1 1 1
5 5499 1 0 1 1
6 5500 1 1 0 0
7 5502 1 1 1 0
8 5503 1 1 1 1
9 5505 1 1 1 1
10 5506 1 1 0 0
11 5507 1 1 1 0
12 5508 1 1 1 0
13 5510 1 1 1 1
14 5511 1 0 0 1
15 5512 1 1 1 1
16 5513 1 1 1 0
17 5514 1 1 1 1
18 5516 1 1 1 1
19 5517 1 1 0 1
20 5518 1 0 1 1
21 5519 1 1 1 1
22 5521 1 1 1 1
23 5522 1 0 0 1
24 5523 1 1 1 0
25 5525 1 1 1 1
26 5526 1 1 1 1
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Trial Frequency 1 detect ,0 no Trial Frequency 1 detect ,0 no
detect detect

27 5527 1 1 1 0

28 5528 1 0 1 1

29 5529 1 0 0 1

Probability: 100.0% 76.7% 76.7% 73.3%
Aggregate (Radar Types 1-4): 81.7% (>80%)
Radar Type 1 - Radar Waveform
Trial Id %;::I Eﬁfﬁ PRI (us) |popoer of :::;fﬂ"
us) (as)

Dowrd oad 0 Type 1 1.0 B13.0 86 531480
Dowrdoad 1 Type 1 1.0 518.0 102 528360
Dowrdoad 2 Type 1 1.0 T93. 0 BT B34E6R. 0
Dowrdoad 3 Type 1 1.0 B93. 0 6 53045, 0
Dowrdoad 4 Type 1 1.0 933.0 5T B34E6R. 0
Dowrdoad 5 Type 1 1.0 853. 0 BZ 53196.0
Dowrdoad B Type 1 1.0 B73.0 T8 52884.0
Dowrdoad T Type 1 1.0 878.0 Bl 53555, 0
Dowrdoad & Type 1 1.0 533.0 99 53262. 0
Dowrdoad g Type 1 1.0 593. 0 g9 53222 0
Dowrdoad 10 Type 1 1.0 553. 10 a5 530100
Dowrdoad 11 Type 1 1.0 BS53. 0 g1 53295, 0
Dowrdoad 12 Type 1 1.0 B33.0 83 529540
Dowrdoad 13 Type 1 1.0 T18.0 T4 53132.0
Dowrdoad 14 Type 1 1.0 §33.0 B3 527940
Dowrdoad 15 Type 1 1.0 2595. 0 21 54555, 0
Dowrdoad 16 Type 1 1.0 3033.0 18 54594 0
Dowrdoad 17 Type 1 1.0 1901. 0 28 53225, 0
Dowrdoad 13 Type 1 1.0 2226. 10 24 53424 0
Dowrdoad 19 Type 1 1.0 2ET3.0 20 53460, 0
Dowrdoad 20 Type 1 1.0 1632.10 33 53856, 0
Dowrdoad 21 Type 1 1.0 2707.0 20 54140.0
Dowrdoad 2z Type 1 1.0 2292.10 24 55008, 0
Dowrdoad 23 Type 1 1.0 591.0 ag 53190.0
Dowrdoad 24 Type 1 1.0 1577.0 3 53618, 0
Dowrdoad 25 Type 1 1.0 2605. 10 21 547050
Dowrdoad 26 Type 1 1.0 2697. 10 20 539400
Dowrdoad 27 Type 1 1.0 2131.0 25 53275.0
Dowrdoad 25 Type 1 1.0 1334.0 39 539760
Dowrdoad 29 Type 1 1.0 2373.0 23 54579.0
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Radar Type 2 - Radar Waveform

) REadar Faol=e Homber of ffaveform
Trial Id Type Wi1dth FRT (usx) Pulzex Length

(us) (us)
Downl oad 1] Type 2 3.0 151.0 26 4706 0
Download 1 Type 2 3.9 155.0 pati 4754. 0
Download 2 Type 2 5.0 169.0 29 4901. 0
Download 3 Type 2 2.z 177.0 25 425,10
Download 4 Type 2 3.2 1968.0 26 S096. 0
Download 5 Type 2 1.5 157.0 24 4455. 0
Download B Type 2 4.9 205.0 29 5945, 0
Download T Type 2 2.3 176.0 25 4400. 0
Download a Type 2 1.2 150.0 23 4140.0
Download 9 Type 2 4.4 201.0 24 a625. 0
Download 10 Type 2 2.0 155.0 24 3720.0
Download 11 Type 2 2.6 212.0 25 5300. 0
Downlaoad 12 Type £ 4.7 2230 Z9 BELE. O
Download 13 Type 2 z2.0 154.0 24 SE9E. 0
Downlaoad 14 Type £ 3T 194.0 T 2330
Download 15 Type 2 1.4 230.0 23 S290. 0
Download 16 Type 2 1.1 160.0 23 36E0. 0
Download 17 Type 2 3.5 195.0 27 SZES. 0
Download 15 Type 2 4.9 205.0 P S8ET. 0
Download 19 Type 2 4.5 190.0 29 5510.0
Download 20 Type 2 3.3 155.0 2T 4766 0
Download 21 Type 2 4.5 173.0 29 S017.0
Download 2z Type 2 2.9 225.0 26 5550. 0
Download 23 Type 2 4.9 216.0 29 BZE4. 0
Download 24 Type 2 2.2 199.0 25 4975, 0
Download 25 Type 2 4.1 215.0 28 B104. 0
Download 26 Type 2 1.0 161.0 23 3705, 0
Download 27 Type & 3.3 175.0 a7 4725.10
Download 25 Type 2 31 229.0 26 5954. 0
Downlaoad 29 Type £ 2.0 170.0 Z9 4930.0
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Radar Type 3 - Radar Waveform

. Eadar ol =e Homber of LIC A0
Trial Id Type 'H'[l d;.h PRI (us) Fulses I(.:::%th
us
Downl oad 1] Type 3 g.0 330.0 1T a510. 0
Download 1 Type 3 8.9 3E0.0 15 G450 0
Downl oad 2 Type 3 10.0 201.0 15 3615. 0
Download 3 Type 3 T.2 392.0 16 BETZ. 0
Download 4 Type 3 8.2 292.0 1T 4864 0
Download g Type 3 B.5 355.0 16 SE30. 0
Download B Type 3 9.9 256.0 15 4805, 0
Download T Type 3 T.3 384.0 17T B525. 0
Download g Type 3 6.2 327.0 16 a5z, 0
Download 9 Type 3 9.4 aTa.0 15 BI04, 0
Download 10 Type 3 7.0 443.0 16 TOSS. 0
Download 11 Type 3 T.B 399.0 17T BTE3. 0
Download 12 Type 3 9.7 377.0 15 BTEE. 0
Download 13 Type 3 7.0 451.0 16 TZ1B. 0
Download 14 Type 3 g8.7 435.0 15 TEE0. 0
Download 15 Type 3 B4 227.0 16 3632.0
Download 16 Type 3 6.1 237.0 16 3T8z.0
Download 17 Type 3 8.5 353.0 17T BOO1. 0
Download 15 Type 3 9.9 461.0 15 G2es. 0
Downlaoad 19 Type 3 9.3 453, 0 15 aTa4. 0
Download 20 Type 3 8.3 216.0 1T 3BTZ.0
Downlaoad z1 Type 3 9.3 J09.0 15 SEBE. 0
Download 2z Type 3 7.9 364.0 1T B155. 0
Downl oad 23 Type 3 9.9 246.0 15 4+425. 0
Download 24 Type 3 T.2 473.0 16 TSES. 0
Download 25 Type 3 9.1 z211.0 15 3785. 0
Download 26 Type 3 B.0 289.0 16 4624. 10
Download 27 Type 3 8.3 36T.0 1T B39, 0
Download 28 Type 3 a.1 385.0 17T B545. 0
Download 29 Type 3 10,0 z15.0 15 J9z24.0
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Radar Type 4 - Radar Waveform

. Radar fi ] =t Homber of Naretora
Trial Id Type Eld;h PRI (ux) Pulses %en%th
us us
Download 1] Type 4 15. 4 330.0 14 4820.0
Download 1 Type 4 1T.5 360.0 15 54000
Download 2 Type 4 20.0 201.0 16 3zZ16.0
Download 3 Type 4 13. 8 392.0 13 a09e6. 0
Download 4 Type 4 16.10 292.0 14 4055, 0
Download 5 Type 4 12,3 355.0 12 47600
Download B Type 4 19. 8 256.0 16 4096, 0
Download T Type 4 14.0 354.0 13 49920
Download a Type 4 11.5 327.0 1z 9240
Download 9 Trvpe 4 15. 7 3758.0 16 BO4E. 0
Downlaoad 10 Type 4 13.3 443.0 13 27990
Download 11 Trvpe 4 14. 6 399.0 13 5158T.0
Downlaoad 12 Type 4 19.3 7.0 16 BO3E. O
Download 13 Trvpe 4 13.3 451.0 13 5863.0
Download 14 Type 4 1T. 2 435.0 15 B3E5. 0
Download 15 Type 4 12.0 227.0 12 2T24.0
Download 16 Type 4 11. 3 237.0 12 23440
Download 1T Type 4 16. 6 353.0 15 52495.0
Download 15 Type 4 19.5 461.0 16 TITR. 0
Download 19 Type 4 15.49 435.0 16 Taos. o
Download 20 Type 4 16. 2 Z16.0 14 J0z4.0
Download 21 Type 4 15. 8 309.0 16 4944.0
Download 2z Type 4 15. 4 364.0 14 a09e6. 0
Download 23 Type 4 19.7 24B.0 16 3936.0
Download 24 Type 4 157 473.0 13 G143.0
Download 25 Type 4 15.0 211.0 15 31B85.0
Download 2B Type 4 11.0 259.0 12 34630
Download 27 Type 4 6.2 36T.0 14 5135.0
Download 25 Trvpe 4 15. 6 385.0 14 5390.0
Downlaoad 29 Type 4 19.49 Z213.0 16 34E3.0
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No (MHz) 0=No
Detection Detection
0 5510 0 15 5494.6 1
1 5510 1 16 5494.2 1
2 5510 1 17 5497.4 1
3 5510 1 18 5499 1
4 5510 1 19 5498.6 1
5 5510 1 20 5523 0
6 5510 1 21 5521.4 1
7 5510 1 22 5523.4 1
8 5510 1 23 5521 1
9 5510 1 24 5524.6 1
10 5495.4 1 25 5521.8 1
11 5496.2 1 26 5525.8 1
12 5498.6 1 27 5523 1
13 5495.4 1 28 5523.4 1
14 5497.4 1 29 5521 1
Detection Percentage (%) 93.3%
Type 5 Radar Waveform_0
g:::::_:zt rlles E::Ii.liﬂ-.:]!: IEE::; I“‘l!fr PRT—1 (us]) |[FRT—2 (u=s) |[FRET-—3 C(u=)
(ax) e (MH=] Buor=st ®
BEZ5115. 0 ™. 4 1z = 1016. 0 1195. 0 -
S301=2T.0 S6. 3 1z e 1445, 0 1z10.0 1955, 0
134177T.0 99. 3 1z e 1T33.0 17000 19eE. 0
3924560 BS. 5 12 1 1TiT. 0 - -
S9s650. 0 TS. 0O 12 = 1612. 0 19=1.0 -
SOs0z3. 0 5T. 2 1z 1 1041 .0 - -
15593T. 0 a5. T 1z e 1T&Q. O 1149. 0 1159, 0
SIBEEIE. 0 B5. G 1z = 19535, 0 1311.0 -
ST4aZ1.0 52.9 12 1 1541. 0 - -
TT9364. 0 a9z B 12 3 1z=9.0 13990 173940
133549, 0 B2, T 12 1 1595. 0 - -
405230 =T= = 1z = 1353, 0 1g44. 0 -
S45455. 0 a5. 1z e 1854, 0 1TZ1. 0 19a3. 0
TSESIE. O B2 9 12 1 10z21.0 - -
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A
1

Type 5 Radar Waveform_1

Baorst P Chirp Homber of
OfFfset '?ﬁf; C 3 [Width Pul=zex per |[PRET—1 Q(a=) |[PRT—2 (axs) |[PRT—3F C(ax)
(o=} * = MH= ) Baor =+t
SSEIS. 0 S, 1 16 E] 1421.0 1599, 0 10Z27. 0
=B0179. 0 S5, 7 16 1 1095, 0 - -
A4Z100=2. 0 51,6 16 1 1277. 0 - -
SOo7TTE. 0 S0, 3 16 = 15854, 0 1574, 0 —
BETTTS. O as. 6 16 = 1545, 0 1703, 0 1854, 0
ZETTTL. O EENE 16 E] 1759, 0 1650, 0 1645, O
402799, O TS T 16 = 17TE. O 1454, 0 -
STE0S0. 0 as. = 16 = 1919. 0 1264, 0 1444. 0
47012, 0 T4 2 16 = 1115. 0 1549, 0 —
=iBasS9. 0 as. 2 16 = 1a3=. 0 13z, 0 1924, 0
SSSSES. O B4.Q 16 1 1546, 0O — —
SST4am=. 0 =SS, T 16 = 1004, O 1=60. 0 1354, 0
=E0TZ. O S0. 4 16 1 1373, 0 - -
196500, 0 TS, 8 16 = 1517. 0 1803, 0 —
ZEEQZ4. O TS5 16 = 1555. 0 1430, 0 -
SE5ES4. 0O EERE 16 E] 1535, 0 1679, 0 1500, 0
SO016. 0 BES. S 16 = 1071. 0 1555, 0 -
Type 5 Radar Waveform_2
Bor =4 Pl = l:l_lirp Hoamb & o
l:E‘i;_E?et Widei Coa=1 '.é;].};?:.x gﬂ::s e PFPRT—1 Coa=T FRT—Z Com=1 PRT—3 o=
14SS05s. O a5, 4 =0 = 1074 O 1017. 0 1857T. 0
=g9=g9S1 . 0O 5. = =0 = 1S=0. 0O 1505 0 1Ti=. 0O
A4ZIS3T4T. O TT. 3= =0 = 1So7T. O 1551, 0 —
SsSS400. O TO. T =0 = 1755 0O 1Z7T1. 0 —
1ZF11ss. 0 S5 35 =0 = 14d1-=. O 1Ti9. 0 —
=27T537TS. 0 S5, T =0 =3 1350, O 1515, 0 13a7T. 0
AZ0S6d. O S1. 0 =0 = 1S4 O 1545 O —
SESIEST. O S5, 1 =0 = 1ig7TT. O 19=3a. 0 1094, O
113395, 0 [ = =0 = 1419. 0 1SOo0. O —
58265, O s1.9 =0 = 17TS4. O 1OZS. O —
AO1TTaA. O ST. S =0 = 1go=. 0O 1=9&._ 0 1Sse=. 0
SA4TOaO==. 0 TT. B =0 = 1514, 0O 1971. 0 —
asss54 . 0 k=T T = =0 = 14135 0O 15354 0 144=. 0O
Z40SaT. O B5. O =0 1 1850, O — —
SSe10T. 0O 5395 =0 1 1451, 0 — —
S311S5. 0 B5. 1 =0 1 1s7T=. 0 — —
YS9, O S4a.9 =0 1 1055, O — —
ZZ1TET. O b=1= B | =0 = 1826 . 0O 14655 0 1TSS O
SETELIS. O TE. 9 =0 = 1107, 0O 1850 —
S1297S. 0 1.1 =0 1 1951. 0O — —
Type 5 Radar Waveform_3
Burst FPul=e Chirp Homber of
Dffset Width f(as) Waidth Pulses per (PRT-1 (us) |[FRI-2 (us) |[PRI-3 (us)
(n=) (MHz) Buor=st
99955, 0 T7. 0 k=] = 1351.0 16TE. O -
41636, 0 TE. T =] = 101, 0 1864 0 -
S5533TO2. 0 ™. 2 9 = 1724 .0 10850 -
SZB4ATZ. 0 BS. 3 k=] 1 1TOs. O - -
TO1S59. 0 51.3 k=] = 1349. 0 1904, 0 -
312563, 0 BZ. 0 9 1 1233. 0 - -
554502, 0 51.T =] 1 100, 0 - -
TIEAOS. 0O 50. 6 9 1 1387T.0 - -
40332, 0 83,3 9 ] 1TTS. 0 157T1.0 183550
ZEZB0Z. 0 SB.5 k=] 1 1BG3. 0 - -
S2427TS. 0 B9. 5 k=] = 1495. 0 10350 -
TES116. 0 g91.0 k=] ] 1295. 0 1254. 0 1355.0
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Type 5 Radar Waveform_4

Bor=+t e Chirp Homber of
Off=et '?ﬁ:; (a=) |Hidth Pulses per |[PRET—1 (a=s) (PRT—2 (a=s) |[PRI-—3F C(a=s]
(ax]) * — (MH=] Bur=st
S523. 0 S5, T 13 1 1190.0 - -
ZO17TST. O TS, 8 13 = 1785. 0 1530, 0 -
F9S195. 0 BT. 3 13 = 17a7.0 1009, 0 -
SSEITE. 0 T3 B 13 = 15=1.0 151z. 0 -
TE1ETE. O BE. S 13 = 114z. 0 1B71.0 -
177473, 0 az. 3 13 = 1565. O 17395, 0 1932, 0
ATZ116.0 S0, 5 13 1 1226, 0 - -
SE43TE. 0 B9. 0 13 = 1950. 0 1543, 0 -
TSEZ10. 0 TO. T 13 = 11354. 0 1523, 0 -
154021, 0 94,9 13 = 1064, O 1BE5. 0 1080, 0
F4TI4Z. 0 S0. 5 13 = 1796. 0 1517.0 -
541953, 0 B1. 5 13 1 1zz1.0 - -
TIEERES. O a1,z 13 = 1043, 0 1549. 0 1911.0
130645, O BS. S 13 1 1325. 0 - -
FZE554. 0 Ta. 5 13 = 13z4. 0 1960. 0 -
Type 5 Radar Waveform_5
Buor=st Pulse Chairp Homber of
Dff=et - fidth Fulzexs per [FRI-1 (u=) |[FEI-2 (us) ([FRI-3 (us)
¥i1dth (a=)
(a=) (MHz) Buor=st
BEZ54T. 0 gz 2 T 2 1739.0 1818.0 -
115366390, 0 Bl.3 T 1 1T27.0 - -
1TTI83. 0O TZ. B T z 1180.0 1079.0 -
SO012T7. 0 95 5 T 3 1187.0 1090.0 1TeZ2. 0
S2325T. 0 T B T z 1564. 0 1285.0 -
11446220 93,0 T 3 1253.0 1236.0 1894.0
127886, O a8, 1 T 3 1832.0 1974.0 1903, 0
459922 0 91.8 T 3 1774.0 1982.0 1T05. 0
TE3T20.0 B3, T T 2 1001.0 1494.0 -
Type 5 Radar Waveform_6
i Pol = Erman eeReE oF PRT—1 3 |PRET—2 Ca=3 |PRET-3 Ca=d
= et = £ * = e - — G. K — L. —_ =
Ca=2 Widith Cao=X | ey Bor=t
AOEES4AT. O &T. 0O =0 = 1300, O 1Tie. O —
442355, O B1.9 =0 1 1545, O — —
1SS54=. 0O SS9, 4 =0 = 1015 0O 1Z40. 0 108=. 0
SEEEES. 0O TL. = =0 = 1g98a. O 1T4=. 0O —
4TS=44. O SS. 0 =0 =3 1132 0 11635, 0 1055, 0
ZESZS. 0O SO, 4 =0 = 1336 0 1ZZ7T. 0 —
17TOZ4=. 0O a5, S =0 = 1g9=s. 0 1901 O 154=. 0
FI1lasSs=T. 0 &BO. 9 =0 1 1513 0 — —
4E1S5SE. O [S=a =0 1 187TS. O — —
S4aAST. 0O a5 & =0 = 1Ssg9i1. 0 1=Z=0. 0 17TS1. 0
153295, 0O T, 9 =0 = 1=23Z=2. 0 1577, 0 —
=Zg9TTTT. O TO. T =0 = 1s0s. O 1T7To. O —
4420z . O Q5. = =0 =3 1759, 0 117S. 0 1179, 0
ESTEEE. O Ta.a =0 = 1S40 O 1140 0O —
1Z51==. 0 aT. & =0 = 137TE. O 11e7T. 0O 1504 0O
251025 0 &=, T =0 1 1301, 0 — —
4=Z=3aT1. 0O as. = =0 = 1401 . 0O 1930, 0 114=_ 0
STO915. O ST. 93 =0 1 1S4=. 0 — —
117SS0. 0 L= 1 = =0 = 1S27T. 0 1435, 0 —
ZEZTES. 0O S=2.1 =0 = 1=Z16. 0 1030, 0 —
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Type 5 Radar Waveform_7

Bar=st Pul Chirp Homber of
Off=et '.df; (uaz) |Fidth Pul=zex per |[PET—1 (us) ([PRT-Z2 (u=<) [PRT-3 (us)
(a=s) * — (MH=x) Burst
BT9Z44. 0 Q5. 49 10 3 1021. 0 1164. 0 1871.0
9z1486. 0 BT. 4 10 z 1711.0 1639, 0 -
16E633. 0O T4, 2 10 z 1097. 0 1Ta3. 0 -
409026, 0 B5. 8 10 1 1513. 0 - -
BS0043. 0 az. 2 10 z 1320.0 1953. 0 -
G9z0z21.0 B35 10 = 19585. 0 1019. 0 -
138622, 0 59. 3 10 3 1045, 0 1936, 0 1470.0
3T9221.0 BE. B 10 1 1449. 0 - -
6211500 51,4 10 1 1853. 0 - -
SEOTZT. 0 ao. 2 10 3 13500 1746, 0 1653. 0
10BETZ. 0 az. 1 10 ] 1417.0 170l 0 14900
F494585. 0 556 10 1 1177.0 - -
Type 5 Radar Waveform_8

Burst Chirp Homber of

Ful=e .
Off=et - Yidth Polses per |PRT-1 (us) |PRT-2 (us) |PRT-3 (us)

fidth (u=s)
(u=) (MHz) Bur=st
og6541. 0 gz.0 5 2 1T18.0 1831.0 -
124583540 93 6 5 3 1931.0 1202.0 1T25.0
116053, 0 566 5 1 1991. 0 - -
479576, 0 6. B 5 1 1431.0 - -
S4E711.0 52,49 5 1 1932. 0 - -
1205742, 0 T3 6 5 2 10700 1274.0 -
T1193.0 a4.0 5 3 17T35. 0 1973.0 11600
433941.0 a0. 4 5 3 1631.0 1385.0 1420.0

Type 5 Radar Waveform_9

B Fal=e R e ;Er PRT—1 f(u=) |[PRT—2 (a=) |FPRT-—3F Cua=1
=1 Waidth UCo=) | ey Bor=t
334153 0 Q5. = 15 = 10351 0O 1923 0O 1263 0
4STaTE. 0 (== 15 = 117v=. 0O 1065 0O —
11124 0O b= 1= N 15 = 1959 O 1146 0O 1515 0O
163055 0O 4. B 15 = 1970 O 1307 0O 15130
F1SsOoo3. 0O £= 5 B 15 = 1Ss7T5. 0O 1937 0O 1501 .0
459303 0 59 1 15 1 1114 0O —
EZO8S1. 0 =535, 4 15 = 119=. O 107, O 1005, 0O
144754, O =1, 4 15 = 197, O 15510 —
Z9TISSE. 0O TS. O 15 = 1==4. O 1541 . O —
ASO0z=1. 0 =S=Z. T 15 = 1400, O 1158, O —
EOZ0O3=. 0 =51. = 15 = 145=. O 189S, O —
125508, 0 =1. 1 15 = 19584, O 1947T. O 1TS4. 0
=ETS549. 0 ET. & 15 = 1570, O 1=11. 0O —
ASZ1TS. O (== = 15 1 1=z09. O — —
SS35=z9. 0 TE. 15 = 1TSE. O 107T=. 0 —
107T1&1. 0 oa9. T 15 = 1=Zz6=. 0O 1105, O 1Z257.0
=ZSsg91s0o. 0 =ST. T 15 = 1454 O 1730, O 11=0. 0
411555, 0 TS. & 15 = 197=. O 1S0O4. O —
Se=Z1=0. 0 =9. 1 1= = 10s=. 0O 1910. 0 1665, 0
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Type 5 Radar Waveform_10

Bur=st Pal Chirp Humber of
Offzet 'idf; (as) |Fidth Ful=e= per [PRT—1 f(us) |[FRI-—Z (u=) |[FEI-3 (u=x)
(a=] (MH=z) Buor=t
153335. 0 BS. 4 9 1 170z, 0 - -
41B345. 0 a1.1 9 3 1952, 0 1735. 0 10260
BS0417T.0 0.1 9 = 18510 1822, 0 -
944250, 0 99. 68 <] 3 1008, 0O 1382.0 1181.0
120864, 0O TZ.0 <] z 103T. 0 1352, 0 -
335115.0 54,4 =] 1 1273.0 - -
E45307. 0 B3, 2 =] z 18689, 0 1z15.0 -
910291, 0 ga. T 9 3 1B3E. 0O 1945. 0 1851.0
SEZET. 0 50,1 =] 1 15TE. 0O - -
FS20SZ. 0 T3.3 =] z 1860, 0O 1191.0 -
E14T14.0 ai. o =] 3 1852, 0 1372.0 1TE4. 0
Type 5 Radar Waveform_11
Bor=st Pal Chirp Homber wof
Off=et '.d:; (as) |Width Fulze=z per |[FRI-1 (u=) ([PRT—2 (u=s) |[FRI—3 (u=s)
(a=]) * R (MHx ) Buar=st
T45124. 0 =] 11 1 1604, 0O - -
47092, 0O 55,3 11 = 1361. 0 11z4. 0 -
2TOZST. 0 T3.9 11 = 1553, 0 1789, 0 -
497854, 0 an. 2 11 = 1752, 0 1756, 0 1475. 0
T15955. 0 G40 11 = 1546, 0 1121.0 1040, 0
19591, 0 TE. O 11 = 1294, 0 1153. 0 -
242691, 0 BT. G 11 = 1144. 0 1990, 0 -
486115, 0 =N 11 = 1036, 0 1453, 0 -
BEZ95Z9. 0 T1.1 11 = 1713, 0 1110.0 -
91z2E1. 0 731 11 = 1379, 0 1525, 0 -
215075 0 a6, 1 11 bc| 1102. 0 1165. 0 1424, 0
4FE0S3. 0 5T. 3 11 1 1539, 0 - -
BEOSEE. O 91,7 11 kc| 12a7.0 1427.0 121=2. 0
Type 5 Radar Waveform_12
Bor=*+t Pal = C]_:n.irp Hombar oif
IIE_E:_-)_:et Wi At Ca=2 '(;ﬁ::;n giz:s e FRT—1 = PR —2 o= FRYT—3F =T
BO47T865 . 0O TS, T 19 = 1195 0O 140=_ 0O —
1=ZS494. 0O S99, 0 19 1 1900, O — —
ZS51155. 0 1.0 19 1 198=. 0 — —
ASEZZET. O S5, 1 12 = 1095, 0 199=. O 1=19. 0
Ss5s6T9. 0 T=E. 3 12 = 1==1. 0 1515 0O —
109359, 0O TS T 1a = 1910 1TsS7T. 0 —
ZEZTSE. O SE. 9 1a 1 1041, O — —
41439535 0 [ST= =] 19 = 1100 0O 1002 0O —
SaTO3S. 0O T3, 3 19 = 11590 1523 0 —
Q0444 O 0.5 19 = 1S7T9a. 0 1168, O 1S1=. 0
Z4S04<1. O Bs. S 12 = 147&S. O 1SS0, O —
Fo4sSaeT. 0 9. 3 12 = 1=Z19. 0 17TST. O 1109. 0
S47Taz==5. 0 &= 0 1a = 1a7T=.0 11s5=. 0 —
Tig9s0. O To. 3 1a = i10=9. 0 1=se9. 0 —
24435 0 TT. B 19 = 1573 0 12856 0 —
ITSHESG. O a0, =2 19 = 18535 0 1599 0O 1352 0
SZ954=. 0 TS, S 19 = 1Z07. 0 1455, O —
SES1S5=. O TO. 4 19 = 1=Z=9. 0 14=39. O —
ZOSEEE. O S35 12 = 1S4, O 1=Z65. 0 —
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Type 5 Radar Waveform_13

Bur=t Pul Chirp Homber of
Dff=et e Width Fulze=s per |[FRI—1 f(u=x) [FRI-Z (u=) ([PET-3 (u=)
(o=} ¥idth (us) (MH=z) Bur=zt
EZ0335. 0 53,0 Q 1 133z, 0 - -
GE23aT. 0 4.0 a 3 1335. 0 1683. 0 1422. 0
59500, 0 TZ. 9 Q = 1322. 0 1843, 0 -
3235040 BZ. 3 a 1 1477.0 - -
EST154.0 BT. 1 Q = 1363, 0 1723, 0 -
A51475.0 TT. 4 a z 1331.0 1073.0 -
FEQSS. O TS T q = 1588. 0 19540 -
ZO0326. 0 aT. 0 a 3 15460 1592. 0 1524. 0
54918 0 g1.9 q = 1342 0 1235. 0 -
g13890. 0 53. 0 a 1 1491.0 - -
1080579, O Q9.5 q 3 1318.0 1816.0 1704. 0
Type 5 Radar Waveform_14
Ofroct Lileo itk Poroer oty |ERT-2 (a=) ([PRT—2 (u=) |PRT—3 C(u=)
Eus?e o dliln  Gosd) U;Hi) Blurzis s == == ==
17TTTasS. 0 BS. 9 15 1 1=29=. 0 - -
55454, 0 T3, 4 15 = 19490 1259. 0 -
539436 0 53,2 15 = 19990 141&6. 0 -
TZO0150. 0 555 15 = 1=47. 0 1255. 0 12510
155145, 0 TO. 9 15 = 108z 0 1=94. 0O -
FEETI9.0 B3.0 15 1 1909 0 - -
S15124. .0 53.3 15 1 19510 - -
B9344SO =0, 2 15 = 1014 .0 1175. 0 —
1329635 0 BE&. 3 15 1 15820 - -
1346 0 T4, 5 15 = 19350 17T44. 0O -
49513565 0 B5. 4 15 1 1441 .0 - -
ETEEZE. O TZ2.0O 15 = 1Z87T. 0 1=44. 0 -
1104=24. 0 S0.5 15 = 1151. 0 1955, 0 -
=glez4. 0 TS, 4 15 = 117T&. O 150z, 0 -
A4T4035T. 0O 5514 15 1 1024 0 - -
BSZ408 . 0O Q0.3 15 ] 1TEE. 0 1Za5. 0 186220
Type 5 Radar Waveform_15
Bar=st Pul Chirp Homber of
Offset '.dfﬁ (as) |Fidth Fulses per |[FRI-1 (us) [FRI-Z (u=) [PRI-3 (u=)
(=) * T (MHz) Bur=t
157T172.0 B5.49 b 1 1101.0 - -
4500665, 0 55.6 -] 1 1694.0 - -
801196, 0 an. 2 b 3 1333.0 167T3.0 1730.0
1123TE4. 0 89.5 3] ] 19560 10220 1355.0
117383, 0 S0.B B 1 1205.0 - -
4401550 526 3] 1 1994 0 - -
TBI1Z6. 0 52.8 -] 1 1905, 0 - -
1084319.0 g99.49 b 3 1265.0 1172.0 1579.0
TTSS4. 0 5T.6 -] 1 1415.0 - -
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Type 5 Radar Waveform_16

Burst Pulse Chirp Homber of
Dff=zet - Hidth Pul=zexs per |PRI-1 (ux) |PRT-? (us) |PRT-3 (ux)
¥idth (u=)
(u=) (MHz) Bur=t
450572, 0 55T 5 1 18350 - -
S12097.0 g6, T 5 3 17T20.0 1666, 0 1539.0
1174956, 0 g4.0 5 3 1647.0 1602, 0 1520.0
424960 BO. B 5 1 1194.0 - -
404565, 0 g6, T 5 3 1914.0 1695, 0 177T3.0
TBSE15. 0 TS, T 5 2 1511.0 10535, 0 -
113165240 T5.1 5 2 10990 1941.0 -
1495546, 0 B0, 49 5 1 15376.0 - -
Type 5 Radar Waveform_17
Buor=+t Pal Chirp Homber of
Dff=et '.df]‘i C 3 [Eideh Pul=e=x per |[FPRT—1 (u=s) |[PERTI—Z (o=) (PERET—3F Ca=)
Ca=x] * e L ] Buorst
150096, O Ta. 5 14 = 1858, 0 1089, 0 -
FE1359. 0 T4 B 14 = 1496, 0 1188, 0 -
S417T49. 0 59,2 14 = 115=2. 0 1g=29. 0 105=. 0
TEATZZ. 0 B5. 1 14 1 1TSS, 0 - -
157555 0 TI. B 14 = 15=7T. 0 1940, 0 -
SI3TERSO. O 99,5 14 = 1520, 0 1945, 0 1855, 0
SzOQoz. 0 B4 B 14 1 173z, 0 - -
BO9TZ3. 0 86. 5 14 = 1438, 0 1933. 0 1235, 0
135099, 0 95, = 14 = 1743. 0 1426, 0 1S07. 0
FLTIT4. 0 S4.0 14 1 111=2. 0 - -
495801, O 55.7T 14 1 17T1i0. 0O - -
BETT1IS1. 0 =91, 7T 14 = 1608, O 186=21.0 18510
11==04. 0 Bz2.0 14 1 15865. 0O - -
2933545, 0 o9z, 5 14 = 1696, 0O 1T=z.0 1590, 0
474514, 0 53,9 14 = 1555. 0 1286, 0 1B15. 0
BESTEES. O B1.6 14 1 1446, 0 - -
Type 5 Radar Waveform_18
Bor=1i Pl = l_—.l_xirp Hoamb & o
l:E‘fE?et Wi dei Co=2 '(;]d{;l)l ;3::; e FREIT—1 o= FRT—Z Co=1 FRT—3 Com=1
TE499. O E=1 = = =0 = 1054, 0O 1045, O 1==54. 0
Z17sS=2Z1. 0 S59. 7T =20 1 15654, O — —
SEeOaT1=E. 0 Q1. = =Z0 = 199=. 0 1525, 0 151a0. 0
SOsSSe=. a b= R =20 =3 1135, 0 1375, 0 1732, 0
S47T0=Z. 0 ES. & =Z0 = 1=Z9a=_ 0 1674 0O —
195515, 0O E=T= =] =0 = 1&=30. 0 1S5=. 0 1S58 0
S45=51 . 0 BES. = =Z0 1 1254 . 0 — —
A4S90T=. O TS, S =0 = 1=Zz==.0 17T=21. 0 —
SEeEST1.0 S35 3= =Z0 = 14=5. 0 1619. 0 —
1S147a. 0 S0, S =0 = 1685, 0O 194=. 0 —
SZ2Tiaeg9. O BS. 1 =20 1 1597. 0 — —
ATZ4A0=. O (=1 S =0 1 1Ss=9. 0 — —
1901=. 0 59, 4 =20 = 175S=. 0 1597 . 0O —
155551, 0 EQ. 5 =0 = 1SS7T. 0 1410, 0 —
SIOssSEe4. O B9, T =20 = 153=. 0 1275, 0 —
4529934 O as. =5 =Z0 = 1=Z7T7T. 0 101=2. 0 11620
1=01. O 1. = =0 = 1115. 0 1S0s. 0O 1=44. 0O
14635=1. 0 &El1. 1 =Z0 1 1627T. 0 — —
Zo1S5s4=. O S0, & =0 1 1445, O — —
4SES07T. O 555 =Z0 1 1=14. 0 — —
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Type 5 Radar Waveform_19

Bor =t = —e Chirp Humber of
OEf=et ':ﬁth Ca=7 |Hidth Pul=ze=s per |[FPEI—1 C(ax) ([PRT—2Z Ca=x) |[PRT—Z= Ca=)
(o= aH=) Buor =+t
Blzs9a. O BE. 3 15 1 1116 .0 — —
154974, O T4 S 15 S 11968, O 184z, 0O —
eSS, O EERE] 15 = 1741. 0 14S8. O 1509, O
440TOZ. O EERE 15 1 1TET. O — —
sSazTo0. O T5. S 15 S 1515, O 1048, O —
116590, 0 528 15 1 17TEL. 0O — —
SEOZ16. 0 sST. 3 15 1 15584 0 — —
419954 0 a5 6 15 a 1456 0O 1893 0O 1459 0
ST=217T3. 0 a4 = 15 a 1886 0 1454 0O 1145 0O
aTe11. 0O 58. 1 15 1 1522 0 — —
Sa4gz42 0O as. T 15 a 13170 1305 0 1866 0
4053259 0 B3. 3 15 1 1506 0O — —
S584TT. O e2. 5 15 1 10235, 0 = =
TESTL. O TE. 3 15 =4 1302, 0 1136, O =
ZEF0916. O T4.0 15 =4 17S2. 0 1593, 0 =
SE2TTS. 0 =7.0 15 = 1150. 0 1Z05. O 1740. 0
sSZ4859. O 87.5 15 = 1906, O 1447. 0 1131. 0
savz4. 0 83. 4 15 = 1155. 0 1474. 0O 1435, 0
Z11850. 0 az. 3 15 = 18E1. 0 107S. O 1433, 0
Type 5 Radar Waveform_20
Bor=+t Pal=e Chirp Homber of
NDEff=et Width 3 Width FPol=ex per |(FRET—1 (o= PRT—2 (o= PRT—3 (o=
(ax=x) : = (MH=) Buor=s+t
4B-556. 0O S1.0 14 = 1554. 0 1665, 0 -
BSTO99. 0 Bl. = 14 1 1355, 0 - -
Sz11=z.0 Bz, T 14 1 1954, O - -
245255, 0 Gz, 5 14 = 1557.0 1T37T.0 -
457956, 0O 95. 5 14 S 1=51.0 157T7T. 0 117T1. 0
B304950. O G4, 4 14 S 1119. 0 1557T.0 1=55. 0
2504, 0 Q5. 4 14 S 1054, O 1514. 0 151z 0
Zz1545. 0 BT. 4 14 = 159as. 0 1007. 0 -
4145=5. 0 T3. 5 14 = 1951. 0 1060, 0 -
BOTI9Z. 0 G4, 4 14 S 1s67T. 0 1251. 0 1147. 0
4432, 0 62. 9 14 1 16685, 0 - -
195155, 0 sS0. 35 14 1 1545, 0 - -
391682, 0 so. a8 14 1 1652. 0 - -
S5553=95. 0 91. 5 14 S 1141 .0 19=7T.0 153=25. 0
TTS15S. 0 S0, 1 14 = 10435, 0 14=5. 0 -
Type 5 Radar Waveform_21
Bor =t = —e Chirp Haomber of
Off=at 'Fﬁth Ca=3 |Hidth Pol=e=x per (PRT—1 (a=) [PRAT—Z (m=) |[PERTI—3F C(u=xl
(o= * _= CAM) Bor =t
135975, 0O as. 4 16 a 1157 0 14009 0 1292 0
Sanasn. 0 Bl 8 16 1 1182 0 — —
A41LTTE. O T3S 16 = 1S53 0 1855 0 —
Sa3561 . 0 as. = 16 a 1020, 0 10910 1595 0
118650 0O BE. = 16 1 1589 0 — —
2T1IS22 . 0 BE. O 16 1 1405 0O — —
AZZOTL. O Q1.8 15 = 1815, O 1O8E. O 1915, 0
STETIE. O 4. T 15 1 1S41. O — —
EEEE =] s52. 3 15 z 1352, 0 1725, 0 —
ZEZ22s. O TS, 1 15 z 1374, O 1=0S. O —
405129, O 55. = 15 = 1as0. O 1855, O 1525, 0
sSS5298. O S1.7 15 1 1ASS. O — —
S107T0. O 53. 5 15 1 1111. 0 — —
ZZzTZE. 0 aT. 1 15 < 1zEa. 0 13Z9. 0 15685, O
SSS001. 0 as. = 15 < 1370, O 1S688. O 1Z46. O
S35323. 0 s2. 7T 15 z 1359, 0 1471. 0 =
BZ19T. O S5, 3 15 1 1497, 0 = =
Z1s030. O sT.9 15 1 1a4z. O = =
SES9E3E. O 5. g 15 =4 1218, 0 1509, 0 =
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Type 5 Radar Waveform_22
Buor=t Pul=e Chirp Homber of
Off=set Width 3 Width Fulsex per |[FRT—1 (as) |[PRT—Z (us) |[FRTI—3 (us)
(ax=] * — (MH=) Bur=st
TOSSS4. 0 9. T 1= = 1505, 0 1407. 0 -
SET1IS. O z. B 1= <] 1T49. 0 1z01. 0 1z0E. 0
ZEE4z9. 0 235.5 1= 1 147G 0 - -
4723954, 0 az.0 1= 3 11040 1059. 0 11560
BTITI0. 0 85T. 868 12 = 10550 1551. 0 1035. 0
332950 TL. S 12 =2 1380, 0 12520 -
240454, 0 Tr. 2 12 =2 1405. 0 14=0. 0 -
448945, 0 8552 12 = 150=. 0 14600 1270.0
BS395T. 0 538 12 = 1779, 0 1055. 0 1155. 0
TTS1. 0 | = T 12 1 10560 - -
214520, 0 512 12 = 19=5. 0 14720 -
4Z3022. 0 5T.8 12 1 10570 - -
BEZTEIS. O 945 12 = 157T.0 13946. 0 156465. 0
S36560. 0 T1.5 12 = 1499. 0 1327T.0 -

Type 5 Radar Waveform_23
Brroex LEalse Weaikh Polec: mer |PRT—1 Ca=) |PRI—2 C(a=) |PRI-—= cCa=>
Ca=> Widrh Ca=2 | gamz> Bur=t
13=2=2050. 0 (S F= =0 = 17T13. 0 1714, 0 —
=ZTTST1I.0 TT.O =0 = 1=Z=49a._ 0O 1326 0 —
AZZ=9%T . 0 5= = =0 1 1S97. 0 — —
SESE0S. O &= 6 zo 1 1053 O — —
114S5=7T. 0 S22 =0 1 1493, 0 — —
z5azT4. 0 7. = zo = 1as9. O 11=1. 0 —
A4044a=s. O TE. 3 =0 = 1=3=3.0 1=37T. 0 —
EE ) =a. 5 zo = 1zo0=. O 1eaz. 0 1547. O
2ES0=. 0O h= 1= = =0 = 1011. 0 1S3=. 0 17TSe. 0
za1580. 0 =0, 4 zo = 1zzs. 0 1634, 0 -
SST1S55. 0 5T7T. 6B =0 1 1625 0 — —
SEzaT4. 0 e=. 8 zo 1 1440, O - -
TSO4=. O S=. 6 =0 = 11660 1335 0 —
zzEEz0.0 4. =5 zo = 1137. 0 1@s9. 0 1408, O
SFESS3E5S. 0 TO. 4 =0 = 1551 .0 1=35=. 0 —
sS13zeT. o T=. 3 zo = 156, O 1098, o -
El1194. O 516 =0 1 15=6. 0 — —
zoE190. 0 sa. 8 =0 1 1987. O - -
Z49517T. 0 az. 5 =0 = 1511 .0 153510 1054 0O
1952568, O az. 0 =0 = 17=1. 0 147=. 0 =

Type 5 Radar Waveform_24
Burct Pulse Chirp Huomber of
Dffseat Width C(us) Width Fulsex per (PRT-1 (u=) |[FEI-2 (ux) |[FRI-3 (uxs)
(a=) * . (MH=z) Buorst
TET20.0 TZ. 1 =l 1920. 0 13130 -
F419z21.0 57. 6 9 b 1356. 0 1524. 0 191=2.0
EOST11.0 a1.a =l < 1g31.0 13060 1315. 0
STOLO05. 0 B9. 5 9 = 1996. 0 12450 -
48170, O 85T =l < 1393, 0 1599. 0 1522.0
10526, 0 B35, 4 9 1 1465. 0 - -
ET2TZ1.0 29.0 =l < 1893. 0 1771.0 1649, 0
S55097. 0 g50. 5 9 = 105z2.0 1554. 0 -
13754, 0 57.9 g 1 1605, 0 - -
275061, 0 50.5 9 1 1145. 0 - -
542039, 0 51.1 g 1 1795. 0 - -
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Type 5 Radar Waveform_25

Borst Fol =e Cl_lirp Homber of
%ﬁzset Width Coa=) 'I'(:il[;:;l ;3255 per ([PRT—1 LR | FRT—Z f(m=x) FRET—3 (oax]
SAqOsSo9. O BT. 3 17T = 1557T. 0 19=z=z. 0 —
BESOSS9. O 0. 4 17T S 1TES. O 1TTS. O 11==. 0
149545, O s0. = 17 = 1450, 0 13960 —
=10z=94. 0O TO. = 17T =2 14=7T. 0 17T3=. 0 —
4T1ZET. O TO. 1 17T = 1=09. 0 13926, 0 —
BE3=S55S. 0 G333 17T = 1=z79. 0 1552, 0 —
1za514. O Ba. 1 17T = 15394, 0 197TS. 0O -
ZH1IESSE. O SE&. O 17 1 1S36. O — —
ASO=S7TT. O Q0. = 17T = 1=275. 0 1530, 0 iz17T. 0
El1l1z=9=. 0 L= P = 17T = 1=se=. 0 1225. 0 11=4. O
109735, O 0. =2 17 = 1945. 0 1795 0 -
=TOoasga. O a5, O 17T S 1595 0O 191503 1404 0O
A4=Z=011. 0 T=. =2 17T =2 1=s70O. O 1075, 0 —
SOoOETS. O 4. = 17T = 1855, 0 ZOooo. O 185=. 0
SO00O05. O T4, O 17T = 1T47T. 0O 1454, O —
=Sosg91. 0 Sa. = 17T S 1=45. 0 1174, 0O 1545, O
41=05=. 0 S5=. 14 17T = 154=. 0 1=99. 0 —
ST4az=1. 0 B = 17T 1 14=1. 0 — —
Type 5 Radar Waveform_26
Burst Pul Chirp Homber of
Dffset s Hidth Fulses per [FRI-1 (us) [PRI-2 (us) |PRI-3 (us)
¥idth (us)
(u=) (MHz) Burst
158555, 0 g5 3 5 1 1135.0 - -
S21965. 10 B2.5 5 1 1458.0 - -
gEd4119.0 6.6 5 Z 1525.0 1821.0 -
1248795. 0 BS. 4 5 1 152T7.0 - -
1137Ta.0 Bz. 8 5 1 1170.0 - -
4TEIZZ. 0 99.5 5 3 1393.0 1T81.0 10420
g3E629.0 95,2 g 3 1575.0 1T7T7.0 1397.0
1201673.0 g5.2 5 3 191T.0 1469.10 1a7T.0
Type 5 Radar Waveform_27
Bor=+t Pal=e C]_:Li:rp Homber of
Offset Width (a=) |Fidth Pul=e= per (PRT—1 (u=) |[PRT—2 (a=) |[PRT—3 C(a=)
(a=] (MH=) Buor=t
SEES9T. O 9z 4 14 = 1TOE. O 16SE. 0O 186TZ. 0
Z22gg9z23. 0 TE. 0O 14 = 1=90o. O 19z9. 0 —
4Z3095. 0O S55.9 14 e 1z4=. 0 10880 1051. 0
B151T4. 0O TS, = 14 = 1595, 0 19357T.0 -
1Z285=. 0 g5 & 14 = 1354 0 1T45. 0 17TO09. 0
2081330 81.5 14 = i19T. 0 1T2E. 0 —
FgsaTE. O as. 1 14 e 1230, 0 1510, 0 1559. 0
S9=517T.0 T, = 14 = 16z0. 0 1995 0 -
TSAZ5SE5. 0O 90, 4 14 = 1540, 0 1591 0 1405, 0
1532417, 0 T3. 3 14 =2 1aaT. 0 1125, 0 -
STESTS. O 525 14 1 10a7T. 0 - -
SES549. 0 T4. 0 14 = 1975. 0 1559. 0 -
TEZS34_ 0O S0, = 14 1 109 0 - -
155270, 0 a5, 0 14 3 13520 14850 1840, 0
3519150 Sz 6 14 = 1T&S. 0O 11035, 0 -
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Type 5 Radar Waveform_28

Bor=+t P Chirp Homber of
Off=et ...“1. df]‘i (a=) |Hidth Pul=e=s per |FRT—-1 C(u=x) |[PRI-Z2 (u=) [PRI-3 (u=s)
[T ) * S (MH=) Burst
SE3E51. 0 =) 13 e 1547.0 1185. 0 1915. 0
TOZZE1. 0 518 13 1 1032. 0 - -
144749, 0 9.5 13 e 16360 1015. 0 1305. 0
FE0TSE. 0 Q1.9 13 b 1z04.0 1529. 0 1861.0
ESTS35. 0 1.8 13 = 1479. 0 1452, 0 14z29.0
TEEOTZ. 0 B3. 8 13 = 1S02. 0 1285. 0 -
118896, 0 5.8 13 e 1z00. 0 1590, 0 1B37.0
IEESIE. 0 B1.7T 13 1 1T3E. O - -
S33151.0 T4. 2 13 = 1S687T.0 1225, 0 -
TA1TTS. 0 EE. S 13 1 13685, 0 - -
93519, 0 B5.9 13 1 1TOT. O - -
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Radar Type 6 - Radar Statistical Performance

Trail #

1=Detection
0=No Detection

Trail #

1=Detection
0=No Detection

0 1 15 1
1 1 16 1
2 1 17 1
3 1 18 1
4 1 19 1
5 1 20 1
6 1 21 1
7 1 22 1
8 1 23 1
9 1 24 1
10 1 25 1
11 1 26 1
12 1 27 1
13 1 28 1
14 1 29 1

Detection Percentage (%)

100%
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Report No.: 2103RSU011-U3

Product Kinetic VolP Modem Temperature 27°C

Test Engineer Jake Lan Relative Humidity 65%

Test Site WZ-SR4 Test Date 2021/05/11-05/13
Test Item Radar Statistical Performance Check (802.11ax-HE80 mode — 5530MHz)

Radar Type 1-4 - Radar Statistical Performance

Trial Frequency 1 detect ,0 no detect
(MHz) Radar Type 1 | Radar Type 2 | Radar Type 3 Radar Type 4
0 5491 1 1 1 1
1 5494 1 1 1 1
2 5497 1 1 0 1
3 5499 1 1 1 1
4 5502 1 0 1 1
5 5505 1 1 1 1
6 5508 1 1 1 1
7 5510 1 1 1 1
8 5513 1 1 1 1
9 5516 1 1 1 1
10 5519 1 1 1 1
11 5522 1 1 1 1
12 5524 1 1 1 0
13 5528 1 1 1 1
14 5530 1 1 1 1
15 5533 1 1 1 1
16 5536 1 1 1 0
17 5540 1 1 0 0
18 5543 1 1 0 0
19 5546 1 1 1 1
20 5548 1 1 1 1
21 5551 1 1 1 0
22 5553 1 1 0 1
23 5555 1 0 1 1
24 5558 1 1 1 0
25 5560 1 1 1 1
26 5562 1 0 0 1
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Trial Frequency 1 detect ,0 no Trial Frequency 1 detect ,0 no
detect detect

27 5564 1 1 1 1

28 5567 1 1 1 1

29 5569 1 1 1 1

Probability: 100.0% 90.0% 83.3% 80.0%
Aggregate (Radar Types 1-4): 88.3% (>80%)
Radar Type 1 - Radar Waveform
Trial Id %;::I Eﬁ:; PRI (us) |pogoer °f :::;f;"
uz) (ax])

Download |0 Type 1 1.0 578.0 az 531760
Download |1 Type 1 1.0 T98.0 BT 53466, 0
Download |2 Type 1 1.0 BES. 0 81 5329510
Download |3 Type 1 1.0 518.0 102 52336, 10
Download |4 Type 1 1.0 3066. 0 13 55185.10
Download |5 Type 1 1.0 938.0 57 53466, 0
Download |6 Type 1 1.0 T18.0 T4 53132.10
Download |7 Type 1 1.0 738.0 T2 531360
Download |3 Type 1 1.0 553, 0 a5 53010.10
Download |3 Type 1 1.0 B15.0 a6 53148.0
Download |10 Type 1 1.0 898.0 59 52952, 1)
Dowrload |11 Type 1 1.0 58,0 0 53060, 10
Download |12 Type 1 1.0 818.0 B5 531700
Dowrload |13 Type 1 1.0 B73.0 3 5255410
Download |14 Type 1 1.0 a78.0 B1 53558. 10
Dowrload |15 Type 1 1.0 1089.0 49 53361.0
Download |15 Type 1 1.0 1230.0 42 5378010
Dowrload |17 Type 1 1.0 1617.0 33 53361.0
Download |12 Type 1 1.0 2933.0 13 5369410
Dowrload |19 Type 1 1.0 1567.0 34 5327510
Download |20 Type 1 1.0 2160.0 25 54000. 1)
Dowrload |21 Type 1 1.0 2799.0 19 53181.0
Download |22 Type 1 1.0 2114.0 25 52850, 10
Dowrload |23 Type 1 1.0 1858.0 29 53332. 10
Download |24 Type 1 1.0 1874.0 29 5434810
Download |25 Type 1 1.0 2444.0 22 53765, 10
Download |28 Type 1 1.0 3043.0 13 5477410
Dowrload |27 Type 1 1.0 2070.0 26 5332010
Download |22 Type 1 1.0 997.0 53 52541.10
Download |29 Type 1 1.0 2602.0 21 54642, 1)
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Radar Type 2 - Radar Waveform

. Radar [l Humber of Nsretona
Trial Id Type Width FRT (u=) Fulses Length
(us) (us)
Downl oad 1] Tyvpe 2 1.8 1658.0 24 4032.0
Download 1 Type & 4.5 163.0 29 4TET. 0
Download 2 Type 2 1.7 208.0 24 4932.0
Downl oad 3 Type 2 5.0 229.0 29 BE41.0
Download 4 Type 2 4.6 227.0 29 B5E3.0
Download 5 Type 2 4.4 150.0 i a040. 0
Download B Type 2 4.7 205.0 29 29450
Download T Type 2 3T 153.0 27 4341.0
Download a Type 2 3.3 196.0 26 098, 0
Download q Type 2 2.6 156.0 25 3900.0
Downlaoad 10 Type 2 1.2 173.0 £3 4094, 0
Download 11 Type 2 1.7 153.0 24 3BTZ.0
Downlaoad 1z Type 2 4.3 159.0 bt 44520
Download 13 Tyvpe 2 4.1 175.0 25 4900. 0
Download 14 Type & 4.0 Z214.0 Pt 29320
Download 15 Tyvpe 2 2.3 218.0 25 2450.0
Download 16 Type & 3.4 173.0 2T 46T1.0
Download 17 Type 2 2.0 210.0 24 S040. 0
Downl oad 15 Type 2 4.1 195.0 Pt 2460, 0
Download 19 Type 2 1.8 203.0 24 48T2.0
Downl oad 20 Type 2 3.4 155.0 2T 47660
Download 21 Type 2 3.3 152.0 26 395z.0
Download 22 Type 2 3.9 199.0 27 2373.0
Download 23 Type 2 2.0 1T2.0 24 4128.0
Download 24 Type 2 2T 177.0 25 4425.0
Downlaoad 25 Type 2 2.1 157.0 4 3TRS. 0
Download 26 Type 2 1.3 164.0 23 3TTZ.0
Downlaoad 27 Type 2 2.9 192.0 Z6 49320
Download 25 Type 2 4.9 189.0 29 4901.0
Download 29 Type & 2.1 166.0 25 4150.0
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Radar Type 3 - Radar Waveform

) REadar False Humber of ffaveform
Trial Id Type 'H'(l d;.h FRT (usx) Frulses I(.en§t]1
us us
Downl oad 1] Type 3 6.5 213.0 16 3405. 0
Download 1 Type 3 9.5 aTs.0 15 B304 0
Download 2 Type 3 6.7 324.0 16 al&4. 0
Download 3 Type 3 10.0 3558.0 15 B4d4d. 0
Download 4 Type 3 9.6 253.0 15 464410
Downl oad g Type 3 9.4 204.0 15 3672, 0
Download B Type 3 .7 223.0 15 4014. 0
Downl oad T Type 3 8.7 486.0 15 G745, 0
Download a8 Type 3 8.3 35E.0 17T BOSZ. 0
Download 4 Type 3 T.B 214.0 1T 3635, 0
Download 10 Type 3 B.2 375.0 16 BOO0. 0
Download 11 Type 3 6.7 240.0 16 Sg40. 0
Download 12 Type 3 9.3 434.0 15 T812.0
Download 13 Type 3 9.1 351.0 15 BESE. 0
Download 14 Type 3 3.0 353.0 15 B354, 0
Download 15 Type 3 T.3 370.0 16 S920. 0
Download 18 Type 3 a.4 435.0 17T T446. 0
Download 17 Type 3 7.0 3258.0 16 S245. 0
Download 15 Type 3 a.1 335.0 15 BOS4. 0
Download 19 Type 3 6.5 336.0 16 5376, 0
Downlaoad 20 Type 3 g. 4 283.0 17T 48450
Download 21 Type 3 8.3 236.0 1T 4012.10
Downlaoad 22 Type 3 3.9 433.0 15 TEI0. 0
Download 23 Type 3 7.0 3E6. 0 16 5856 0
Download 24 Type 3 T.7T 474.0 1T G0s5. 0
Download 25 Type 3 T.1 209.0 16 3344.0
Download 26 Type 3 6.3 491.0 16 TE96. 0
Download 27 Type 3 T.9 256.0 17T 4352.0
Download 25 Type 3 9.9 456.0 15 Gz05. 0
Download 29 Type 3 T.1 472.0 16 752,10
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Radar Type 4 - Radar Waveform

) Radar Pulse Humber of faveform
Trial Id Type Eld;h FRTI (us=) Pulses %enfth
us us
Downl oad 1] Type 4 12,5 Z213.0 13 2TE9. 0
Download 1 Type 4 15.9 378.0 16 BO45. 0
Download 2 Type 4 12.6 324.0 1z 355G, 0
Download 3 Type 4 20.0 358.0 16 ST25.0
Download 4 Type 4 19.1 255.0 16 4125.0
Downl oad g Type 4 15.6 204.0 16 JZ64. 0
Download B Type 4 19.3 Z2z3.0 16 3565, 0
Downl oad T Type 4 17.1 486.0 15 TZ0. 0
Download a8 Type 4 16.1 356.0 14 4954. 0
Download 3 Type 4 14.7 Z214.0 14 2996, 0
Download 10 Type 4 11.5 375.0 1z 4500. 0
Download 11 Type 4 12.6 240.0 1z 2550, 0
Download 12 Type 4 18.5 434.0 16 Bod44. 0
Downl oad 13 Type 4 15.0 351.0 15 a715.0
Download 14 Type 4 17.7 353.0 15 52850
Downl oad 15 Type 4 14.0 370.0 13 4510.0
Download 16 Type 4 16.5 435.0 15 BSTO. 0
Download 17 Type 4 13.2 325.0 13 4764.0
Download 15 Type 4 17.49 335.0 15 s070. 0
Download 19 Type 4 12.9 336.0 13 4365, 0
Downlaoad 20 Type 4 16.3 Z2585.0 14 39900
Download 21 Type 4 16.1 236.0 14 F304.0
Downlaoad 22 Type 4 17.4 435.0 15 B2ES. 0
Download 23 Type 4 13.4 386.0 13 4755. 0
Download 24 Type 4 14.5 474.0 14 BEGG. O
Download 25 Type 4 13.5 209.0 13 2717.0
Download 26 Type 4 11.5 491.0 1z SE9E. 0
Download 27 Type 4 15.4 256.0 14 3554.0
Downl oad 25 Type 4 19.7 456.0 16 TZ96. 0
Download 29 Type 4 13.6 472.0 13 B136.0
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Radar Type 5 - Radar Statistical Performance

Trail # Test Freq. 1=Detection Trail # Test Freq. 1=Detection
(MHz) 0=No (MHz) 0=No
Detection Detection
0 5530 1 15 5495.8 1
1 5530 1 16 5497 1
2 5530 1 17 5495.4 1
3 5530 1 18 5497.8 1
4 5530 1 19 5495 1
5 5530 1 20 5563 1
6 5530 1 21 5563 1
7 5530 1 22 5562.2 1
8 5530 1 23 5564.6 1
9 5530 1 24 5563.8 1
10 5494.2 1 25 5564.6 1
11 5495 1 26 5565.4 1
12 5498.2 1 27 5563.4 1
13 5498.2 1 28 5561 1
14 5497.8 1 29 5564.6 1
Detection Percentage (%) 100%
Type 5 Radar Waveform_0
Otfaet i ¥idth Paloes ;fr PEI-1 (us) |PRI-Z (us) [PRI-3 (us)
(ns]) (MH=z ] Bur=t
535854. 0 B0. 3 8 1 1435.0 - -
827522. 0 93. 8 8 3 1664.0 1394. 0 1295.0
1119971.0 59.0 8 1 1T16.0 - -
£11902. 0 Q9. T 8 3 1354.0 1349. 0 1276.0
S01434.0 94. 5 8 3 1778.0 1792.0 1709.0
TO1309. 0 az. 0 8 3 18684.0 1900. 0 1337.0
1051670, 0 a5, 7 8 3 1019.0 1910.0 1553.0
17T6215.0 83.86 8 3 14220 1190.0 1110.0
4BB315. 0 TE. 4 8 2 1570.0 1942. 0 -
TSES3E. 0 TO.T 8 2 1839.0 1800. 0 -
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Type 5 Radar Waveform_1

Bor=st Pl = Chiryp Homb aer oiF
DFFfFfzat Waidth C > Wadth Folses per FRT—1 o= FRT —=F =1 FRT—3F o=
(o= > = (AN Boar =t
5511730 53. = 15 1 1595 0 — —
TAO4S. O 549. 1 15 1 10=s5. 0 — —
ZEE0GS. O a1, = 1= = 1047, O 1441 0O 108, 0O
STTOT=.0 SS90 1= = 1zg=. 0O 14==. 0 14550
SEgO&l4. O ST. = 1= = 1355 0 1&07T. 0O 1S5=. 0
S5149. 0 (=1~ 1= 1 159=. 0 — —
Z0TS10. 0 [=1m . 1= = 1499, 0 14==. 0 —
SE05354. 0 B=. 5 15 1 1954 0O — —
Siloa09. O [=1= e 1= = 19O, O 1a0s. O 152=. 0
SES1S. 0O B0, & 1= 1 190, O — —
1SS56==. 0 T3. = 1= = 18657T. 0O 1=S7T7. 0 —
S11STS. O TS. 1 1= = 1050, O 117o. O —
49==d1. 0 =S5, T 1= = 19=9. 0 1=Z95. 0 1==2=.0
175250 BE=. = 15 1 1215 0 — —
1696TsS. O T1L. 1 15 = 193 0O 1981 0O —
SES0O=Z0. 0 BS. 9 1= 1 1745, O — —
4TST1IS. O S41. 5 1= 1 1S=7T. 0 — —
EEZETE4. O T1. = 1= = 1S49a. 0O 17To7T. O —
150737, 0O 5. 0 1= = 1655, 0 1475 O 1=0=. 0
Type 5 Radar Waveform_2
Bar=t Fulze Chirp Homber of
Dffset . Width Folses per |[PET-1 (us) ([FRT-Z (us) |FEI-3 (ux)
WHidth (us)
(as] (MHz) Buor=t
STA0BT. 0 Bd. 3 T 1 1085, 0 - -
Seo389.0 54,4 T 1 17T10.0 - -
115T17TE. 0 a7.8 T 3 1500. 0 1430.0 1661.0
252015, 0 B3 2 T z 1535.0 1732.0 -
5431040 9.9 T 1 1412. 0 - -
g31459.0 a4.9 T 3 14700 1307.0 1999. 0
1121831.0 gz 2 T 3 1491.0 1457.0 1515. 0
21B289.0 TS. 4 T = 1279.0 13610 -
S0e321.0 a3. 7T T 3 1133.0 1016. 0 156T.0
T9S199. 0 53.6 T 1 1101.0 - -
Type 5 Radar Waveform_3
Bor=+t FPuol = C]_:h.irp Homber oif
?&:Tet Widri Coa=2 .'(;]d[::;l gnl::s o ex FRT—1 =D FRT—=2 o= FRT—= =)
S4097T=. 0 Q5. S =0 = 1=7T9a. 0 1514, 0 1o0=5. 0
IO0zs19. 0 53 2 =20 1 12220 — —
2345110 S=Z.0 p=dm | = 14=0. 0 1e5a. 0 —
SSO1SS. 0 TS, = =0 = 1035 0 1097, 0 —
SZ2s4a=S4. 0 L= - =Z0 1 1794, O — —
TE23Z=. 0 555 =20 1 199=_ 0 — —
Z1TSE1. 0O =T. S p=dm | 1 147, 0 — —
SE1415. 0 TS, T =0 = 1S5s9. 0 1TTS. 0 —
SOoT4aTT. 0 =0, 9 =20 1 1955, 0 — —
S4EEE. O ET. 1 p=dm | = 17T3=. 0 1440 O —
1997TS=. 0 S4. 3= =0 1 11290 — —
S44100. 0O TT. QO =20 = 1454, 0O 1330, 0 —
4S5a9s=. 0O [S1=1 =1 p=dm | = 1011. 0 1T1=. O —
Sed481 . 0 aT. 5 p=dm | = 1=Z4=_0 13268 0 1SZ68. 0
1S0sS=9. 0 Q5. S =0 = 1=S0&. O 12993, 0O 14890
FIZE1TS. 0 T, 0O =20 = 1=2Z19. 0 1591 . 0 —
47To3a19. 0 S=Z.0 p=dm | = 15740 1625 0 —
1S57T4=. 0O 55,1 =0 1 1S=9. 0 — —
15630150 E= L= =20 = 193=. 0 1S3Z1. 0 13135, 0
ZIOas=T1I.0 TE. S p=dm | = 1910 1129 0 —
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Type 5 Radar Waveform_4

Bor=si Pal = Chirp Homb exr oif
DFfFFfF=<et Wi ded Cra=] Wadth Folses per FRT—1 o= FRIT—2 Coa=] FRET—3 o=
Cax) (AH) BFoar =+t
A4TESBE=. O s0. S5 19 = 15730 1=7T7T.0 —
== 0 s8T.5 19 = 13730 1=50. 0 1015 O
1Ss==2=9. 0 T1. 4 1ia = 1s00. O 1744 0O —
SOoSsOo1=. 0 =S5 B 1ia = 1579, 0 11==. 0 194=. 0
ASaESS. O (=1 S 19 1 1100, O — —
SEl1==9=. 0 B5. = 19 1 1355, 0 — —
1Z49a7T. 0O B5S. S = 1 11i19. 0 — —
=SS5S909. 0O ao. 9 = = 1504, O 1TSS, 0 159s. 0O
453105 0O S51. 4 19 = 1598 0O 198=_0 —
Sg93==1 .0 S4. 1 19 1 1645 0O — —
115455, 0O as. 0 19 = 1S1S. 0O 1636, 0 13565, 0
ZeT447T. 0O [=1= =4 1ia = 1=s71.0 110=. 0 1945, 0
AZO=15. O a5, = 1ia = 1=27o. 0 1=0=_0 11=7T.0
STASEZE. O S5 5 19 1 1Ssogo. O — —
QESES. 0 a1 & 19 = 155s. 0 14590 13=9. 0
=Z4S5945. O a7, 4 = = 19s=. 0 1=Z19. 0 1084, O
401 1=5=. 0O a7, 4 = = 11s9. 0 19Ss7T. 0 114=. 0O
S5E07T=. 0 S3. .0 19 1 1091 O — —
TEOZS. O s85. 5 19 = 17Tvo. o 1544 0O 1241 .0
Type 5 Radar Waveform_5
Borst FPol =ea Cyirp Homb er of
NDffset Width Co=) Waidtih Folses per FPRYT 1 LT | PREYT =2 LE T | FRYT 3 L |
(o= (AMH=) Barst
244005, 0 =ST. T 1= 1 1ss7T. 0 - -
A0S427T. 0 23, = 1= 1 1s5s9. 0 - -
Se4009. 0O Q0. = 1= = 115=. 0 186=Z5. 0 19720
EZEl15. 0O a3z, T 1= = 1e7T=. 0 14=1. 0 15140
=Z24Z04. 0 ST. 0 1= 1 1=z91. 0 - -
=FESI9Z0.0 a3z, T 1= = 191z. 0 1419. 0 10510
S44e05s. 0O =T. = 1= = 1z09. 0 1179, 0 1=521. 0
4zse9. 0O E=1 S 1= = 1==Z0. 0 1=14. 0 1435, 0
=Z03S19. 0 Q0. = 1= = 1485, 0 1058, 0 15320
ZFE4A9BS. 0O [=1= = 1= = 1s=Z=2. 0 1=ZZ8. 0 -
Sz4zZe5. 0 =25.9 1= = 12550 1TSS, 0 158, 0
=231=7T. 0 S2.3 1= 1 1S==. 0 - -
1=53Z959. 0 S4. 1 1= = 1z24=. 0 117T=2. 0 1117. 0
44945 0 =2, T 1= = 1s=2z. 0 1410, 0 -
Sosegi4. 0 55,1 1= 1 12=Z=. 0 - -
=F32=.0 T=2.9 1= = 1=Z=9. 0 1Z2=Z1. 0 -
164753, 0O S5, = 1= 1 1075, 0 - -
24035 0 a1.= 1= = 1e0z. 0 15230 19zZ0. 0
Type 5 Radar Waveform_6
Bor st Pol = Homber oif
1££§Et Waidri Ca=D guﬂJﬁ:s o ex FHEI—1 o= FREYT—Z o= FRIT—3F o=l
= a==
459540, O h=1 = = 1407. 0O 1T4=. 0 11Ss7T. 0
Bl405=. 0O 51 = 1 15360 — —
1=Za5=0. 0 S4. 0 = 11850 1951 .0 1=51. 03
Z8SETT. 0O 90, = = 141=. 0 17395, O 1074, 0
44143==. 0 BET. 0 = 1=15. 0 1S90, 0 —
SgOl1aST. O h= = = 191=. 0 1951, 0 1TE=. 0
11S=1=. 0 S5, T 1 154 0O — —
=ZTOoS49. 0 T=E. 1 = 15510 1445, 0 —
4=4044. O [=1= Sy 1 1=5S9. 0 — —
STSsEGES. 0O [= 1 = 100, a 1594 0 —
I9g9s5s64. O B0 3 1 105=. 0 — —
=546, O SZ2.9 1 111&._ 0 — —
40S13==. 0 =1 3= 1 14==. 0 — —
SS5SESEE. 0O TE. T = 1904 0O 1=37=. 0 —
SOSTS. O T, a = 19=1.0 1919, 0 —
=ZEZ=9ES. 0 TE. B = 1=5=. 0 1T==. 0 —
SS495=. 0 ==l = 1054 0 1821=. 0 10=0. 0
S535559. 0 B5S. = 1 1TEG. O — —
Bl15S4=_ 0O [J0. & = 1505 03 12250 19=5_ 0
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Type 5 Radar Waveform_7

Baor st Pal=e C]_:Li:rp Homber of
DEfs et Width Ca=) Width Fulses per |[FRT—1 Coas ) FPRITI—Z (m=x]) PEIT—3F Q(um=x)
Ca=2 (MH=) Buor=st
2540350 Q3.5 15 3 iieT. 0 1T45. 0 1451 .0
45E6TS. 0O B4, 4 15 1 1=75. 0 - -
5151970 g91.9 15 ] 1544 0O 1505, 0 1540. 0
S1015. 0 TG. S 15 = 1=z4=. 0 1TzZ1.0 -
23195635 0 S1. 6 15 = 1T1s5. 0O 1995, 0 -
413T==2.0 TS. = 15 = 1085 0 1z7T4. 0 -
Sg4a4S. 0 TL. S 15 = l1450. 0 1637T.0 -
25e49. 0 a5. 5 15 3 1z93. 0 1=z10. 0 17T4=. 0
Z1loz535. 0 51. = 15 1 15=z=z. 0 - -
Soled4z. 0 B0, 9 15 1 1545, 0 - -
STISTG. O S55. 4 15 1 1=z16. 0 - -
B351.0 91. 5 15 ] 1535 0 1593. 0 1565, 0
157T=47T. 0 S50 15 ] 1T37T. 0 139s5. 0 107T&. O
SES145. 0 S5, 35 15 ] 1530 0 1007. 0 163=. 0
551185 .0 55. 6 15 1 12730 - -
TISO0z0. 0 S0.5 15 1 100z 0 - -
Type 5 Radar Waveform_8
Bor=+%t Fal=e C]_lirp Homber of
Off=zet Width Co=) Width Fuolse=s per [PRT—1 (o=s) (FRT—Z (am=) |[FRT-—3F (a=s)
(ax) (MH=) Buor=t
1TeO05. 0O 91. 5 14 IS 1590, 0 1411. 0 1507. 0
STOz11.0 51,4 14 1 1665, 0 - -
SBI34zZ9. 0 BT. S 14 = 1=zz0.0 1015. 0 -
TS4zZ09. 0 96, 4 14 IS 1541. 0 1T55. O 1755, 0
15=154. 0 aT.a 14 IS 1=1=5.0 1455, 0 155=. 0
S449=T. 0 SB. 9 14 IS 1Ts0.0 155z. 0 16T, 0
S53TS45. 0 S4. 9 14 IS 165=. 0 159s5. 0 1959, 0
TIZ45S. 0 Tr. S 14 = 1z67T.0 1517T. 0 -
1=z5901. 0 S6. 9 14 1 150&. 0 - -
Sz19354. 0 T3. T 14 = 1509. 0 1459. 0 -
5145635, 0 ST. 35 14 IS 1037.0 1505, O 1550, 0
ToOgoOo. O B5. 1 14 = 1555, 0 1iz6.0 -
105095, 0 59. = 14 1 1=277T.0 - -
=297Tas5. 0 T3. 9 14 = 1565, 0 1590, O -
43=497T. 0 B1. 4 14 1 15=z0.0 - -
Type 5 Radar Waveform_9
Buor=st Pul=e C]_:l.i:rp Homber of
DEfset Width Cas) Haidth Fulses per |[FET—1 (u=s) (PRT—Z (u=s) |[FRI—3 (u=]
(o=l (MH=z) Bur=t
TSQR2E. 0 4. T 11 <] 1311.0 1246, 0 1114.0
93460, 0 89.9 11 <] 15420 13500 111z2. 0
3166T3. 0 82,4 11 = 12250 1911.0 -
S40494. 0 B2.5 11 1 139340 - -
TEIS36. 0 TTr. 4 11 = 1166.0 12060 -
BEZ1T. O 54.5 11 1 1177.0 - -
2EE6TS. 0 854.5 11 <] 1555. 0 1525. 0 1357.0
513412, 0 52,4 11 1 1149. 0 - -
T36964. 0 B4.9 11 1 12050 - -
35526, 0 a5. 7 11 3 1TZ6. 0 10620 1977.0
ZB11TE. O aT7.0 11 3 14810 1T47. 0 1501.0
45358T1. 0 E5. 5 11 1 15250 - -
TOS933. 0 Bl1.2 11 1 18350 - -
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Type 5 Radar Waveform_10

Bur=st Pulse Chirp Haomber of
Dff=et Ridth (as) Fidth Ful=zes per |FRI-1 (us) |PRT-2 (us) |PRT-3 (u=)
(u=) (MHz) Burst
18103.0 BO. T & 1 1161.0 - -
Ja0E45. 0 a8, T & 3 1922. 0 1221.0 1044. 0
T44393. 0 9.0 & P 1551.0 110z2. 0 -
1105055, 0 B4. T & 1 1966, 0 - -
14B3BTT. 0 95. 8 & 3 1502, 0 1405.0 18020
A3BZ280.0 Ta. 8 & 2 1511.0 1852.0 -
B95E54. 0 aT. 2 & 3 1475. 0 1995. 0 1333.0
10BET4T. 0 T1.2 & 2 1171.0 1576.0 -
Type 5 Radar Waveform_11
Bar=t Pulse Chirp Homber of
Dffset Width (us) Tidth Fulzes per |FETI-1 (uxs) (FRT-Z (u=) |FRI-3 (u=]
(o= * s (MHz) Bur=t
1140076, 0 TO. S T 2 15317.0 1035. 0 -
233304. 0 BS. 49 T 2 1622.0 1094. 0 -
S22595.0 Q2.7 T 3 1650, 0 1850, 0 1645. 0
S15225.0 56.49 T 1 1001.0 - -
1103953, 0 T9.5 T 2 1265. 0 1947. 0 -
19777T9.0 B4 4 T 1 1239.0 - -
4537301, 0 B3. 5 T 2 1399.0 1352.0 -
Tra223.0 57.8 T 1 1287.0 - -
10869935, 0 87.49 T 3 1646. 0 190z. 0 1050.0
161574.0 53.2 T 1 1926. 0 - -
Type 5 Radar Waveform_12
BEfoce Erilse Weath Poloer mer |PRI—1 (a=) |[PRI-2 (u=) |[PRI-3 Ca=)
Coa=1 Width Ca=X | - Borat
Z2S0zZ0s5. O Se. 2 1S oS 1=25=. 0 159z, 0 127=Z.0
411z24=. 0O TT. = 1= =2 1=05. 0 1745, O —
STOSSS. 0O a9, B 15 pe1 14=5. 0 1TSE. O 17TSs1. 03
TOoOs=. O a0, = 1= 1 111=. 0O — —
=Z5147TS. 0 S1. 5 1= 1 1059, 0 — —
S9ZG4l . O 53,9 1S 1 151=. 0 — —
SS5=ETES. O TS, S 1= = 11==. 0 1==4. 0 —
43991 . 0 TS, = 15 = 19=4. 0O 1415, 0 -
Z102847T. O L=~ 3 1= = 1T==. 0 1010, O 1244, 0O
STEGEO4. 0O 5T. 35 15 1 1sag9. O — —
S31a00. 0O ag9. 1 1S oS 1524, 0O 165z, 0 14393, 0
S0OZE1. 0 S22 5 1= 1 144=. 0 —
191552, 0 S0, & 1S 1 150=. O — —
F==0O1T. 0O (=1 m =] 1= 1 iz31. 0 — —
S1=551. 0 S1. 5 15 = 19568 0O 1547 0O —
10=Z7T1. 0 T, T 1= = 1=4=. 0 117T=.0 —
1T1=9s. 0 B5. S 1= = 1S16. 0 1595 O —
SSEZ44s. 0O BS. 2 1S = 155=. 0 1059, O —
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